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Zagpnuka (Caituenko T.A.), indopmanii npo
3aCTOCYBAHHA JIIKAPCHKOTO0 3ac00y

Jlesodurokcanun, TadaeTku mo S00 mr

KOPOTKA XAPAKTEPHCTHKA JIIKAPCBKOI'O 3ACObBY
1. HA3BA JIIKAPCBKOI'O 3ACOBY
JleBonokcanun, Tabnetku no 500 mr.
2. SIKICHUM I KITBKICHUMN CKJIAJL
KoskHa TabJietka, BKPHTA ITiBKOBOKO 06010HK00, MicTHTh 500 Mr neBodaokcanuy (y BUTIISI
TeMITHIPATY).
IToBHUI NEpENiK TOMOMDKHHX PEHOBHH — JTHB. po3aii 6.1.
3. JIKAPCBKA ®OPMA

TabmeTks, BKPHTI IJIIBKOO 000JIOHKOIO.

OpaHkeBoro KoIbopy, KarcyionoaioHoi ¢popMu, IBOOIMYKIIi, BKPHTI ILUTIBKOK 000JOHKOIK0 TaOIEeTKH 3
HanucoM «I» 3 oHOro GOKY i «26» 3 iHmOro 60Ky Ta 3 pHCKOIO 3 000X CTOPIH.

TabneTKy MOXHA PO3/JALINTH HA PIBHI J103H.
4. KJITHIYHA TH®OOPMAIIIA

4.1 TepaneBTHYHI NOKA3AHHHA

JleBodurokcanun, Tabnerkn mo 500 Mr, 3acTOCOBYIOTH B IIO€/IHAaHHI 3 IHIIMMH IIpernapaTaM JUif
TKYBaHHS TYOEPKYIBO3Y, CIPHYHHEHOT0 MIKOOAKTEPIAMH TyOepKyIb03y Y JIOPOCIHX 1 MUTITKIB.

JleBodutokcarun, Tabnerku no 500 Mr, 3acTOCOBYIOTH JIMIIE SIK IIpenapar ApYrol JHII Teparii, KOoIu
aHTHMiKOOaKTepiadbHi mpemapard mepiiol JiHIT He MiIXOAATH depe3 Ppe3HCTeHTHICTL abo
HEIIEPEHOCHMICTD.

Caiz posrastHyTH 0(iliiHI KepiBHHAITBA 10 JTIKYBaHHIO TyOCpKYJIB03Y, HAllPUKIa] peKoMeHaanil
BOO3: (http://www.who.int/tb/publications/pmdt companionhandbook/en/).

4.2 Jlo3u Ta cnocid 3acTocyBaHHS

Hopocni i nionimxu:
PexomenmoBana mo6oBa mo03a cTaHoBHTH 750 Mr uis maiie€HTiB 3 Macoio Tima Bijg 30 kr mo 45,9 kr i
1000 Mr 1uIg mamieHTiB 3 MAcoIO TLIa Bix 46 Kr.

Himu:
HeBO(pJIOKcauHH tabnerky no 500 Mr He mAXoAWTH Juist aiteil. JlocTynHi npenaparty, m& MlC’I‘ﬂTb
MEHIITY KIJIBKICTB JIeBO(IIOKCAIlHHA. e

Jleronokcali He peKOMEHIYETHCA I aiTei Barow 1o 10 kr. ;
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Hupkosa nedocmamuicms. ]I mamieHTis 3 KiipencoM kpeatuniny < 30 Mi/xe, y T. 9. HamieHTIB, Kl
nepebyBaroThL HA reMo a3, o3y ciix 3Hu3uTH 10 750-1000 Mr Ha 700V Ta 3aCTOCOBYBATH 3 pasH Ha

THKICHD.

leuinkosa Hedocmamuicms:;
Kopekiiis 1031 He n0TpiOHA.

layienmu n1imne020 8IKy
SIkio nupkosa GyHKIS He MOpyIIeHa, HeMac II0TpeOr y KOPEKINT T03H.

Crnocif 3acmocy6anHa

Jlesodokcanuu, Tabdserku o 500 Mr, ¢l KOBTATH, HE PO3JKOBYIOYH, 3alIHBAIOYH JIOCTATHLOIO
KiTBKicTIO pisau. [IpuiiMaTy iX MOXHA SIK pa3oM 3 DKero, Tak i B iHmmmi gac. (JIMBHCH TaKoxkK po3JIL
4.5).

4.3 llpoTunokasaHHs

JleBodnokcanun, Tabnerkn mo 500 MI TpOTHIIOKAa3aHi:

- JUISl IAIIEHTIB 3 MiIBHIIEHOIO YYTIMBICTIO JI0 JIEBO(IOKCAIHHY, IHIIHX (TOPXiHONOHIB ab0 J10 Oy/1b-
SKOI 3 IOMOMIDKHHX PEYOBHH, IEpepaxoBaHuX B po3/imi 6.1

- JUIs TAIIEHTIB 3 €NiIeICIEI0

- IUIS TIAIEHTIB 3 HASBHICTIO MOOIUHKX peakifiif 3 60Ky CyXOXKHIIb HICIIS MONEPE/HBOI0 3aCTOCYBAHHS
X1HOJIIHIB

- JUIsl XKIHOK Y [1epioJ TOAyBaHHS IPYUIO.

4.4 Oco6mBi 3acTepeKeHHs T 3aNM001KHI 32aX0/1H NPH BUKOPHCTAHHI

Tenounim i po3pue cyxoicuib

Pifiko MOKYTh TpaILUIATHCS BHIANKH TeHIUHITY. HalfyacTilme me cTOCYeThCsl axi/UIOBOTO CYXOXKHILIA
Ta MOXKeE MPU3BECTH 10 PO3pUBY cyxXoxuus. el HeOGaxanuii eheKT MOKe BHHUKATH B OyJIb-sIKHH Yac
mij yac Teparii, a TAKOXK 4Yepe3 KibKa MICAIIB MICNs NPUIMHEHHs JTiKyBaHHS. PH3MK TEHIMHITY Ta
PO3PHBY CYXOXKHJUIS 301IBIIYETHCS Y MANIEHTIB JITHHOTO BiKY, ¥ TALIEHTIB, K1 OTPHMYIOTH IIpenapat
y nozax 1000 mr Ha 106y, Ta y HAli€HTIB, SKi IPHIAMAIOTE KOPTHKOCTEPOINH. Y MaIllicHTIB JITHLOTO
BiKY CJIiJI KOPHI'YBATH JI00OBY /103y MPEIApaTy 3aJle)KHO BiJl KIIPEHCY KpeaTHHIHY (AuB. po3fin 4.2).
Tomy wHeobXimHe peTenkbHE CIOCTEPEKEHHS 33 TAKUMH TNAIll€HTaMM, SKIIO 1M [IPHU3HAYAIOTh
nesoduiokcanun. llarieHTam cinig MpOKOHCYIBTYBATHCA 3 JTIKapeM, SIKINO Y HUX 3 IBHJIHCS CHMIITOMH
teuauHiTy. [IpE migo3pi Ha TEHAMHIT Tepamilo NpernapaTtoM MOTPIOHO HeraiHO MNPUIIMHATH Ta
PO3IOYATH HAIEKHE JTIKyBaHHs (HANPHKIIA] 3a0e3Me4HTH iMMOOLII3AII0 CYyXOXKHIUIA) (IMB. PO3MILNI
4.314.8).

3axsoprosanns, cnpuyuneni Clostridium difficile

Jliapesi, ocoONHMBO y TSKKMX BHIIAIKaX, IMEPCHCTyBalbHA Ta/abo remopariusa, Mif 4ac 4Yd Iicis
JTIKYBaHHS  TIperaparoM Moxe OyTH cuMOTOMOM XBopobu, cnpuuunenoi Clostridium difficile,
HaOLIBII TsHKKOO (PopMOIO siKOI € mceBaoMeMOpaHO3HUM KOMIT. SIKIO BHHMUKAIOTH MIJO3PH Ha
MCeBIOMEMOPAaHO3HHI KOJIT, Cil HEraifHO TNPUIMHHTH 3aCTOCYBaHHS IIpenapary, a Ialli€HTiB
HEOOXITHO TEPMIHOBO JIKYBaTH IATPHMYBAJIBHHMH 3aco0aMH, TakoX MOXe I0TpeOyBaTHCs
crienudivyHa Tepamis (HanpHKIA NepopalibHUN NPHIOM BaHKOMINHMHY). 3aco0H, L0 NPUTHIYYIOThH
MOTOPHKY KHIIEYHHKY, IPOTHITOKA3aH1 y Iii KIIHIYHIA CHTYyaIlii.

Iayienmu, cxunvri 0o cyoom L,
Hpenapa’r IPOTHIIOKA3aHHH Malli€eHTaM 3 EIIJICNCiEl0 B aHamHe3l (AMB. po3aii 43) ﬂK 1 1Hu11.’_".-
XIHOJOTH, neBO(meKcauHu CITi/T 3aCTOCOBYBATH 3 HaA3BHYIAHHOIO 00€peKHICTIO naulc TacM, canhHHM‘ "
J0 CyZOM, 30KpeMa MAI[ieHTaM 3 YP@KEHHSIMH LEHTPAIbHOI HEPBOBOI CHCTEMH, IpPH OJIHOT-IaCHII/I ;
tepanii ¢penbyderHom Ta MomIOHMMH OO HBOTO HECTEPOITHHMH npom3anaanHMH“ ‘K&pCLKHMﬂf. ‘
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3aco06aMil 4 TIperapaTaMy, IO MiABUINYIOTH CYJOMHY TFOTOBHICTE (3HMIKYIOTH CYJOMHHH MOpIT),
HanmpuKIan Teodiminom (muB. poszain 4.5). YV pasi HOSBH CyIOM JIKYBaHHS JIE€BO(IOKCALHHOM
HEOOX1THO NPUITHHUTH.

Hayienmu 3 nedocmamuicmio 2110K030-0-ghocghamoeziopozenasu

TlamieHTH 3 JIATCHTHHMHM YM HasBHUMH JedeKTamMu aKTHBHOCTI II0K030-0-ocdarieriiporenasu
CXMJIBHI /10 reMOJITHYHEX peakilifi Ipy JTiKyBaHHI aHTHOAKTePiaATbHAIME 3aC00aMH TPYIH XiHOJIOHIB, i
TOMY eBO(IOKCAIIMH M CITiJT 3aCTOCOBYBATH 3 00E€PEKHICTIO.

Iayienmu 3 HUPKOBOI HEOOCMAMHICIIO
OCKiTbKH  TeBOGIOKCAIMH  BHBOJMTHCS —IEPEBAXHO HHPKAMH, IOTpiOHA  KOpeKIis JI03H
JleBodnoxcanuny, Tabnetok 110 SO0 Mr uisi MALIEHTIB 3 HUPKOBOIO HEOCTATHICTIO (AMB. pO3ALT 4.2).

Peaxyii niosuwenoi uymaugocmi (2inepuymuusocmi)

JleBodhoKcaIIME MOXKe Yac Bijl YaCy CIPHYHHSITH CEPiO3Hi, NOTEHIIHHO eTalbHi peakiii ni/IBHIIEeHOT
YyTIMBOCTI (HANPHKIA] aHIIOHEBPOTHYHMH HAOpAK @K J0 aHa(iTaKTHYHOTO MIOKY) IIC/s
3aCTOCYBAHHS [I0YATKOBOI 103U (1MB. po3in 4.8). V TakoMy pasi mamieHTaM ciijJ HeralHO IPUIHHHTH
JTKYBaHHS.

Tsonexi Gynvosni peaxyii

IIpu 3acTocyBaHHi JIeBOQIOKCAIMHY MOBIIOMISIIOCS PO BHHHKHEHHS BaKKHX OyIbO3HHX peakilii,
Takux K cuHapoM CtieHca-J[koHcoHa ab0 TOKCHYHHH emijlepMalbHHN HEKpoi3 (IUB. po3ail 4.8).
[lpy BUHMKHEHHI OyIb-fKHMX peakuid 3 OOKy MIKipH Ta/ab0 cIH30BHX OOONOHOK CIIiJI HETaiHo
NPUNHHATH IPHIOM JTeBOIIOKCAIIMHY 1 3BEPHYTHCS JI0 JIiKapsl.

3Mina pieHs 2n0K03uU 6 Kposi

ITpu 3acToCyBaHHI YCiX XiHOJIOHIB, MOBIOMIISUIOCS TIPO BHIIAJIKH 3MiH PIiBHS TJIOKO3H B KPOBI, cepe
SIKAX OyJIM sIK BHIIQ/IKH TIIIOTJIIKeMIl, TaK i BUIIAJKK TIMEPriliKeMil, 0 COOCTEPIraiucs, AK IPaBuiio, y
NamieHTiB 3 IYKPOBHM JiabeToM, SKi OTPHMYBAIH CYNYTHIO TEpariko NepopaIbHUM
LYKPO3HHXYBAIBHHAM IIpenaparoM (Hampukian, riaideHknamizom) abo idcyminom. Ilosimomisiocs
PO BHUIAAKH TIMOTTIKEMIYHOT KOMH. Y MAalli€HTIB 3 IIYKPOBHM JiabeToM pPeKOMEHAYETHCS PETEILHO
KOHTPOJIIOBATH PiBEHb I'IIOKO3H IIYKPY B KpoBi (IuB. po3in 4.8).

Ipoginakmuxa ghomocencubinizayit

Xoua doTocencuOLTI3alIS BHHHKAE YK€ PILIKO NpH MOpuUioMi JeBoduioKcaluHy, 3 MeTowo ii
YHHKHCHHS TIAIliECHTaM He PEKOMEHIyeThes Oe3 ocolnuBoi moTpebu mimmaBaTHCS il CHIIBHHX
COHSIMHHX TIPOMEHIB 4M ITy4Horo Y @-BUNPOMIHIOBaHHS (HaNpUKIaA, JAMI IOTYYHOIO
yInbTpadioseToBOro BUIPOMIHIOBAHHS, COJISLPIIO).

Hayienmu, saxi ompumyeanu anmazonicmu eimaminy K

OckibkE MOJIIHBE 30UIbIIeHHS MokazHUKIB koarymsiidaux tecriB (ITY/MHC) i/abo xpoBoreya y
MAIIEATIB, Kl NpUAMaJH JIeBOQUIOKCAIIMH Yy NOEJAHAHHI 3 aHTaro”icrom sitaminy K (Hanpukian
Bap(apuHOM), CIIiJI CIIOCTEPIraTH 32 MOKa3HHKaMH KOaryJisilliiHUX TeCTiB (JIUB. po3aii 4.5).

Icuxomuuni peaxyii

BioMo mpo MCHXOTHYHI peaknii y MamieHTiB, $Ki NPUHMAaOTh XIHOJOHH, BKJIIOYAIOYH
neBodokcaid. Y PIAKICHHX BHIAJAKAX Takl peakilii NporpecyBald A0 CYIIHAIBHHX JIYMOK Ta
CaMOJIECTPYKTHBHOI IOBE/IIHKH, 1HOJII HaBITH MICIS NPUHOMY OJHIET J03H JeBOGUIOKCAIHHY (THB.
posaul 4.8). YV paszi, sKIO Y NallleHTa BHHHUKAKOTH I peakilii, npHioM JeBO(IOKCAIlMHY CIIij
IPUIIMHUTH Ta BJATHCS JI0 BIINOBIAHMX 3ax0/iB. PekomeHayeTbCs 3 00EpeXHICTIO 3aCTQEOBYBATH .

JAeBO(QIOKCAIIMH MNalli€eHTaM 13 [CHXOTHYHHMH poO3jIaJaMH Ta MalieHTaM i3 JICUXIIHHMHE

3aXBOPIOBAHHAMH B aHaMHE31.

Iooosorcenns inmepsany QT
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Crizt 3 oBepekHIiCTIO 3acTOCOBYBATH (TOPXIHONOHH, BKIIOYAIOYH JIEBOQIOKCAIHH, MaiieHTam 3
GakTopamMu pU3UKY TOIOBXKeHHs iHTepBany QT, Takuvu sik:

— BPOJUKEHMIA CHHIPOM MOI0BKeHHs iHTepBaty QT

— CYIIYTHE 3aCTOCYBAHHs TiKapChKHX 3aC00iB, BIIOMHX CBOEIO 3JaTHICTIO MOn0BKyRaTH inTepsan QT
(TaKux sIK mpoTHapuTMiuHi 3acobu knacy IA Tta III, TPULMKIIIYHI aHTHIENPECAHTH, MAKPOILIH);

— HECKOPHTOBAaHMIii eNeKTpoiTHu ucOatane (HampHKIIal rinoKameMis, TinoMarHiemis);

— xBopoOa ceplis (HallpHKIIajl CepleBa HeJIOCTaTHICTh, iHdapKT Miokap/ia, OpauKap/is).

[lamieHTH JTTHBOTO BiKy Ta JKIHKH MOKYTb OYTH OUIbLI YyTIHBHMH JIO JTIKapChKHX 3aco0iB, 110
ofoBXKyoTh iHTepBan QT. V 3p’s3ky 3 LM HeoOXiaHO 3 00epexHicTiO 3aCTOCOBYBATH
(TOPXiHOTOHH, BKIIOYAKYH JIeBO(IIOKCAIMH, IAIICHTaM IIHX IPYIL.

Ilepugpepuuna neiponamis

Bi/oMO PO CEHCOPHY Ta CEHCOMOTOPHY nepudepudHy Helpomnario, 110 MOXKe BUHHKATH PanToBO, Y
MamieHTiB, AKi npuitManu GTOpXiHONOHHM, BKIOYa0uH JeBodaokcauns. [Tpuiiom Jlepodokcanuny,
tabnerkn o 500 Mr, CiiJ{ HPHUOMHHUTH, SKIIO y TAIi€HTa CIIOCTEPIraloThesl CHMITOMM HEHpomarii,
1100 monepeMTH BHHUKHEHHS HEOOOPOTHOIO CTaHy.

Iayienmu 3 myasthenia gravis

JleBo(hIOKCALIMH CJIiJI BUKOPUCTOBYBATH 3 ODEPEKHICTIO Y TaIieHTiB 3 myasthenia gravis, TOMY 110
CHMIITOMH MOXYTh OYyTH mTocuieHi. (PTOPXiHOIOHH, BKIIOYAIOYH JIeBOQIIOKCAIMH, MalOTh e(eKT
HEPBOBO-M’A30BOi OJIOKAIH Ta MOKYTh 3aroCTPIOBATH M’SI30BY ci1abKiCTh y Nali€HTiB 3 myasthenia
gravis. Y 1icngpeecTpamiiiHuii Tepiof y MNAallieHTiB 3 myasthenia gravis 13 3aCTOCYBAHHAM
¢ropxiHosoHiB OyiH aconifioBaHi cepito3Hi MOOIYHI peakilii, BKIIIOYAIOYH JE€TaIbHI BUOA/KH Ta CTAHH,
110 MOTpedyBaTH 3aX0/IH 3 MATPUMKH IUXaHHS.

I'enamobiniapni nopyutenus

BizoMo mpo BHIAJKH HEKPOTHYHOIO I'eNaTHTy, aX A0 IEYiHKOBOI HEIOCTaTHOCTI, 10 3arpoxyBalia
KUTTIO, TIpH NpUHOMi JIeBO(IOKCALHHY, IEPEBAXHO Yy TMAI[lEHTIB 3 THOKKHMH OCHOBHHMH
3aXBOPIOBAHHAMH, Hampukiaa cercucoM (muB. posmin 4.8). IlamieHTaM ¢l MOPEKOMEHIYyBATH
NPUIIHHETH JIKYBaHHS Ta 3BEPHYTHCS [0 JTKaps, AKIN0 BHHHKAIOTH TaKi CHMITOMH XBOPOOM NEYIHKH,
AK aHOPEKCIsl, JKOBTSHHUI, TEMHHH KOJIIp ceyl, cBepOiK abo O11b y IUIAHIN )KUBOTA.

Iopywenns 30py
SIkmo mpu TpHiioMi JIeBO(IOKCAIIMHY BHHHKAIOTH Oyab-sKi HOpyIneHHs 30py abo noOiuHi peakuii 3
6GoKy Oprasis 30py, CITiJI HETAHO 3BepHYTHCS A0 odransMonora (auB. pozaum 4.7, 4.8).

Cynepinghexyis

3acTtocyBaHHs JIeBO(IOKCAIIMHY, OCOOJIHBO TpHBalAe, MOKE TPH3BOJAMTH 0 HAAMIPHOTO POCTY
HEUYYTIHBUX (PE3UCTEHTHHX) J0 Ipernapary MiKpooprasi3zmi. SIKuio Ha T/l Teparii po3BHBAEThHCS
cynepindeKis, HeoOXiTHO 3aCTOCYBATH HAICHKHI 3aXO0H.

Bnnue na pezynomamu nabopamoprux 00cniodceris

Y namiedriB, sAKi OTPUMYB&IH JieBO(JIOKCAIIMH, BHM3HAYCHHS ONIATIB y ce4yl MOXe JiaTH
XUOHOIO3UTHBHUH pe3ynbrar. Moxke BHHHUKHYTH HEOOXIJIHICTH TWIITBEP/DKEHHS [O3UTHBHUX
pe3yJIbTATIB HA ONIATH 32 JIOMOMOI00 crielu(iYHUX METO/IB.

JlerodiokcanuH MOXe pUrHIYYBaTH pict Mycobacterium tuberculosis 1y 3B 3Ky 3 ITHM ITPA3BOJIUTH
110 XMOHOHEraTUBHUX PE3YJIbTATIB MpH OaKTEpioJIOriyHii JlarHoCTHIl TyOepKyIB03Yy.

imu ,
Yepes HeCHpUATIMBHII BIUIMB Ha XpANl y [OBEHUILHHX TBapHH (JIMBHCH pPO3minm 5.3); %
OOMEXEeHMMH JaHMMH 3 Oe3MeKH Ta BIIMNOBIIIHOMY KOPHI'YBAaHHIO JIO3H, neBocl)JIQKQ JJ;HH -CITHL -

3aCTOCOBYIOTH JITAM Ta mianmiTkam 3 iHdexuicio M. Tuberculosis TimbKH SKINO BBa}KaeTbGH mo =
KOPHCTD IIEPEBHINYE PHU3HK, 1 Hemae aAlIbTCPHATHBH HIKYBB.HHH

")
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4.5 B3acMo1is 3 iHIIMMHU JIKAPCLKHUMH 3ac00aMH Ta iHIII BHAW B3a€MO/Iii

Coni 3aniza, anmayuou, o Micmame Mazniu abo anominii

BeMOKTYBaHHS 71eBOoGhIOKCAIMHY 3HAYHO 3HIDKYETHCS MPH 3aCTOCYBAHHI COJIEH 3a1i3a, MarHieBux Ta
ATIOMiHIEBMX aHTaluiB abo JIMAaHO3MHY (CTOCYEThCS JIMINE JIKapchbkuX (OpM [uIaHO3HHY 3
amoMiHie- Ta MarnieBMicHEME OyhepHuMHU 3acobamu) oxHoYacHo i3 JIeBodokcanmnom, TabieTkaMu
mo 500 mr. OjHovacHe 3aCTOCYBAHHS (TOPXiHOJIOHIB Ta MYJIbTHBITAMIHHMX IIPENapaTtiB, [0 MICTATh
[UHK, 3HMAKYC iX abcopOIiio Mmicis MepopalbHOro mpuiiomy. PEKOMCHIYETBCA HE 3aCTOCOBYBATH
nperapaTH, SKi MiCTATh JIBOBAJEHTHI T¥ TPHBATCHTHI KATIOHH, Taki K COJI 3a1i3a, COJ LIMHKY, Maruie-
Ta aTOMiHI€BMicHI aHTAUMIA abo JUJIAHO3HH (CTOCYETHCS JIMINE JIKAapCHKUX (OpM JMIaHO3MHY 3
aMOMiHie- Ta MarHieBMicCHEMM OydepHHMM 3aco0amm), OPOTAroM 2 TouH Ao abo micis NpUioMy
JleBodiokcaruny, Tabnerok no 500 mr.

Cyxpanegham

BiomocTynHicTh TabneTok TeBo(IOKCAllMHy 3HAYHO 3MEHIIYETHCS NPH OJHOYACHOMY 3aCTOCYBaHHI
npenapaty 3 cykpambgarom. SIKIO MamieHTOBi HeoOXiHO OTpHMYBAaTH fK  CyKpaibar, Tak I
JleBodnoxcanun, Tabnerku no 500 Mr, Kpaiue NpHiiMaTi cykpanbhar depes 2 TOUHY Ticis IPHIoMY
Jlerodiokcanuny, Tabnaerku mo 500 mr.

Teoghinin

He BusBneHo (apMakoKiHeTHYHOI B3a€MOii JieBO(IIOKCAMHY 3 TeoQiniHOM y KIIHIYHHX
BUnpoOyBanusx. IlpoTe MOXIHBE CYTTEBE 3HHKEHHS CYJOMHOrO  [Opora I[pH OJHOYacHOMY
3aCTOCYBaHHI XIHOJIOHIB 3 TeodiniHOM.

Hecmepoioni npomusananvhi 1ikapcvki 3acobu

OpHoYacHEe 3acTOCYBaHHA 3 HeCTCpOI,HHHMPI NPOTH3ANATBHUMU  IIpenapaTamu (HII3II), moxe
MOTEHI[OBATH PH3UK TOKCHYHOCTI JUISL LEHTPAJIbHOI HEPBOBOI CHCTEMHM, IHOMI IIOB's3aHe 13
sactocyBanHaM (ropxinosonis. Haifdactinie moBimoMisiiocs Ipo B3aeMOJIIO 3 eHOokKcanuHoM. Taxa
B3aEMO/IiA MOXKE BiIOyBaTHCA TAKOX i3 IHIIHMH (PTOPXIHOJOHAMH, ajleé HE JOCTaTHHO JOKYMEHTOBAHA.
[TamienTH 3 HAABHICTIO CYJOM B aHAMHE31 IMiaaaroThcs OUIbIIOMY PH3HKY. (JIMBHCH Takoxk po3aur 4.4.)
Konnenrpauis nesodiokcanuny y npucytHocti ¢henbydeny npubmuzno Ha 13 % Bulla, HDK IOpH
npuiioMi JuiIe J1eBOQIIOKCAIHHY.

Ipobeneyuo i yumemuoun

[IpobGenenua Ta MUMETHAMH CTATHCTHYHO JIOCTOBIPHO BIUIMBAIOTH HA BUBEICHHS JICBO(IIOKCALUHY.
HupKOBHI KiipeHC JeBOGUIOKCAIIMHY 3HHXKYEThCS Y IPHCYTHOCTI uuMmeruauny Ha 24 % Ta
npobeneruay Ha 34 %. Lle moscHOeThCS THM, 10 00H/Ba NpenapaTH 37aTHI OIOKYBaTH KaHAJIBLIEBY
cekperiio neBodiokcaruHy. Cuil 3 00epeXHICTIO 3acTOCOBYBAaTH JIEBO(IOKCAIMH OJHOYACHO 3
JMKapChKUMH 3aco0amu, IO BIUIMBAIOTh HAa KaHAIBIEBY CEKpEINilo, TaKHMMH SK NpoOeHermua Ta
[UMETHIMH, OCOOJIMBO MALIEHTaM 3 HUPKOBOIO HEIOCTATHICTIO.

Huxnocnopun
[Tepioy HamiBBHBEICHHS UHKIIOCIOPHHY 30UIBIIyeThes Ha 33 % mpH ogHOYAaCHOMY IpuifoMi 3
J1eBO(IIOKCAITHHOM.

Anmazonicmu simaminy K

[Ipu omHOYAaCHOMY 3acCTOCYBaHHI 3 aHTaroHicramMu BitamiHy K (Hampukian BapdapHHOM) MOXKYTb
HIABHIYBATUCS TTOKA3HUKH KOATYJISIIHHUX TECTIB (MPOoTpoMOIHOBHI Yac/ MIKHAPOIHE HOPMATi30BaHEe
cuniigHomenHs (ITY/MHC)) Tta/abo 3’saBisTHCS KpOBOTEUl, fAKi MOXYTH OyTH BHpaKEHHMH.
3Ba)kalouM Ha 1€, y MaIll€HTIB, SKi OTPHMYIOTh MapajesibHO aHTaroHicTH BitamiHy K, Heo6xumo
KOHTPOJIFOBATH IMOKa3HHKH KOAryJAamii (auB. po3ait 4.4).

Jixapcoxi 3acobu, wo nooosxcyroms inmepean QT i b 2 dy R
JleBodurokcanuu, sk 1 iHmi (bTDleHOJIOHH CIIiI 3aCTOCOBYBATH 3 O0OEPEkKHICTIO HalneHTaM, aKi 7
OTPHMYIOTH JIIKapchKi 3aco0M, BiZIOMI CBOE€KO 3JATHICTIO MOMOBIKYBATH IHTEpPBAl QT (HaanKnaL[
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mpoTHapuT™MivHi 3acobu kiaacy IA ta III, TPHIMKIIYHI aHTHICIIPECAHTH Ta Makpoutiam) (JIUB. po3.in
4.4 «[Tomosxkenns intepsairy QI»).

Jlixapcoki 3aco0u, wo 6NIUEAIOMb HA KAHAILYEEY CeKPeYlio

3acTocyBaHHS XiHONIHIB y BHCOKHMX JI03aX Ta IHIIMX JiKapChbKUX 3aco0iB, IIO BILTMBAIOTH Ha
KaHAIbIEBY CEKpelilo (IMpoOeHemu, MMETHIHH, (ypOCeMil, METOTPEKCAT) MOXKE NPH3BECTH /0
[OpYTICHHS eKCKPEIii Ta 11i/IBUIIeHHs PIBHIB XIHOJIIHIB Y CHPOBATIII KPOBI.

4.6. 3acTocyBaHHs i/l 4a¢ BATITHOCTI T4 rOyBaHHS TPY/UIIO

Kinku azmopoauozo nomeHyiany
CJ1iJi yHHKATH BaTiTHOCTI Y *iHOK, IKi OTPAMYBaIH J1eBOGIOKCAIIMH. AJIEKBATHI 3aX0OIH KOHTpaIernuii
[IOBHHHI OyTH IPUIHATI.

Bazimnicmo

€ oOMesKCHi TaHi BUKOPHCTAHHS JICBO(IOKCALHHEY Y BariTHHX XKIHOK.

B 0CHKEHHSIX HA TBApHHAX HE BHSBJIEHO NPAMOro a0 HEOpsAMOro MIKIIIMBOTO BIUIMBY OO
PENPOIYKTHBHOT TOKCHYHOCTI (IMBUCH PO3JIii 5.3).

OfHAaK OpH BiCYTHOCTI JaHWX KIIHIYHMX JOCTIDKEHB i NPH HAsBHOCTI JaHMX INOJ0 MOMIHBOTO
VIIKO/DKEHHST XiHOJOHAMH CYTJI000BOr0 XpSIa 3POCTAIOYOr0 OPraHizMy, I€BO(IIOKCALMH  CIlij
BHKOPHCTOBYBATH TIiJl YaC BATITHOCTI, TUIBKH SKINO BBAKAECTHCS 1O KOPHCTH IEPEBAXKYE PH3HK, 1 €
HeMac JIOCTYIHHX allbTepPHaTHBHAX METOMIB JTIKyBaHHS.

TooysanHs 2pyooio

JleBodpoKCAIMH TPOTHTIOKA3aHMil JKiHKaM, SIKi TomyloTh rpymmo. lmbopmaiis npo BuALICHHS
neBOIOKCAIMHY B TPYIHE MOJOKO € HEeJOCTaTHBOIO; ONHAK iHII (PTOPXIHONOHH BHUISIOTHECS B
IpyJIHE MOJIOKO.

OnHaK NpH BUICYTHOCTI JAHUX KIIHIYHHX JOCTIKEHB 1 IIpH HASBHOCT] JAaHUX IOJ0 MOXIHBOTO
YIIKO/DKEHHS XiHOJOHaMH cyrio00BOro Xpsila 3poCTalodoro OpraHi3Mmy mperapar IpOTHIOKa3aHHH
MIHKaM, AKi TOAYIOTh MPYIO (JIMBUCEH PO3ALI 5.3).

Depmunbricmo
JIeBoIIOKCAIMH HE 3yMOBIIOE [OPYIICHD (hePTHIBHOCTI a00 penpoayKTHBHOI QYHKIIIT y TBApHH.

4.7 . BILTHR HA 31aTHICTH KePYyBATH TPAHCIOPTHUMH 3aco0aMu a00 NPANIOBATH 3 IHIIMMH
ABTOMATH30BAHUMH CHCTEeMAMH

HonmHux nochijukeHb LIOAO0 BIUIMBY JIEBO(UIOKCAIIMHY Ha 3JaTHICTh KEepyBaTH TPAHCHOPTHHMH
3acobamMm abo INpamioBaTH 3 IHOIMMH 4BTOMAarH30BaHHMH cHcTeMaMu He mnposomwiocs. Ilerni
Hebaxani epexTH (HaNPHKIAM, 3alaMOPOYEHHs, COHJIMBICTD, MOPYIIEHHS 30pY) MOXYTH HETATHBHO
BIJIMBATH Ha pEaKI(il0 Ta KOHIIEHTPAI}0 YBard MNAli€HTiB, TOMY IIPH JIKYBaHHI KM IIpENapaTroM
MOXYTh 3POCTATH PH3HKH B CHTYAIifX, 10 MOTpeOYIOTh XOpomoi peakiii Ta KOHLIEHTpalil yBar
(30Kkpema KepyBaHHS aBToM00ineM abo poboTa 3 MeXaHI9YHUM 00JIaIHAHHSAM).

4.8 Ilo6iuni peaxuii

Hukue Bkazani mobigHi peakiii, ski MOXYTh OyTH MOB'S3aHi 3 JIKyBaHHSIM JIEBO(IIOKCAHHOM
HepepaxoBaHi HIXKYE 32 CHCTEMaMH OpPraHiB Ta 4YaCTOTOXO.

OmiHka yacToTH B 0araThbox BHIIJKaX IPOBOAWUTHCS HE 3 BHKOPHCTAHHSAM [aHHUX PaHIOMi30BaHMX
NOCIiKEeHb BIAMOBUIHOrO 0Ocsry, ane Ha onyOJMiKOBaHMX JaHHX, OTPHMaHUX Wil  4ae
mic/IsIpeecTpaliifHoro BUKOpHCTaHHsA. YacTOTH BU3HAYAIOTHCS K AyXe gacto (> 1/10), ‘{a'c";T&'(:? 17100~
110 <1/10), He gacto (> 1/1000 mo <1/100), piako (= 1/10000 mo <1/1000 ), ayxe pl,zﬂco (<1/10000), e
"HeBimomo" (dacToTa He MoOXKe OyTH OIliHEHA 33 HAsABHHMH JaHHMH). 3BEpHITH yBary\, 1110 "qaCTOTHJ
BIJTHOCATEHCS JI0 KOPOTKOCTPOKOBI Teparii (<1 MicAIn) ol g,
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Inghexyii ma insasii
Hewacro: Miko3# (Ta mposidepanis iHIIEX Pe3UCTEHTHHX MIKPOOPTaHi3MiB), IIOPYIICHHS HOPMaJIBHOI
MIKpO(IOPH KHITEUHHMKY Ta PO3BHTOK BTOPUHHOT iH(EKILi.

3 60Ky KpOBOHOCHOI Ma NiMpamuynol cucmem

Heyacto: neiikoneHist, €03uHOG LIS,

Pinko: TpoMOOIMTONEHIs, HEHTpONEHISL.

YacToTa HeBiIoMa: MaHITHTONEHis, arpanyJIoIUTo3, TEMOTITHYHA aHEMIS.

3 6oky imynHOT cucmemu

Pijiko: aHriOHEBPOTHIHMI HAOPSK, i/IBUIIECHA Yy TIHUBICTD (IUB. PO3/iI 4.4).

YacToTa HeBlJjoMa: aHa(bmaKquHH oK (muB. po3ain 4.4) anadinaktudui Ta anadinakToiHi peaxitii
(MOKYTH iHOJIi BUHHKATH HABITh MiCIIS IPHIOMY NEPIIOi 103H).

Iopywenns 06Miny pe4o6un i Xap4yeanus

Heuwacto: aHopekcis.

Pinko: rimorikeMis, 0cOGIHMBO y MALliEHTIB, XBOPHX HA IYKPOBHH JiabeT (IuB. po3aul 4.4).
YacToTa HEBiZloMa: Tilepriikemis, rimorimikeMidHa KoMa (Ius. posiui 4.4).

3 6oky ncuxixu

YacTto: Oe3coHHS.

HeuacTo: TPHBOKHICTE, CIUTyTAHICTh CBIZIOMOCTI, HEPBO3HICTb.

Pinko: TNCHXOTHYHI peaxiii (Hanmpukiaz, 3 TATIONUHALIAME, IIAPAHOEIO), JENpecis, aKHUTAis,
[OPYIIEHHS CHY, KOIIMAapH.

YacToTa HEBiIOMA: IICHXOTHYHI PO3JIAIH i3 3aTPO3JIHBOIO IS TAIi€HTa NOBEIIHKOK, Y TOMY YHCII
cyinunanbHi gymku abo cpodu camorybeTBa (uB. po3in 4.4).

3 boky nepsogoi cucmemu

YacTo: roJioBHHH O11b, 3a1aMOPOYEHHS.

HeuacTo: COHIMBICTE, TPEMOP, JHCreB3ist (Cy0’€KTHBHUH po3naja CMaKy).

Pinxo: cynomu, napectesis.

YacToTa HeBijoma: nepudepuuna ceHcopHa abo CEHCOMOTOpHA Helpomnaris, napocmis (MOpYIICHHS
HIOXY), BKJIIOYAIOYH AHOCMIiIO (BIICYTHICTB HIOXY). JHCKiHE3is B TOMY 4YMCJi aremsis, eKcTpa
nipamiganbHi po3ianad, HEIPHTOMHICTE, JI0OpOsIKiCHA BHYTPIITHEOYEPENHA TilepTeHs3is.

3 boxy opeanie 30py
Pi/1K0: 30pOBI TOPYIIEHHS.
YacToTa HEBiloMa: TPAaH3UTOPHA BTpaTa 30py (IHUB. po3ail 4.4).

3 boky opzanie cayxy

HeuacTo: BepTHTO.

Pinko: mym y Byxax.

YacroTa HEBiZOMa: BTpaTa CIyXy, NOTIPIIEHHS CIyXY.

3 6oky cepyeeo-cyOuHHOI cucmemu
Pinko: Taxikapmuisi, cepueOUTTs.

YacToTa HEBiZIOMa: IUIYHOYKOBA TaxiKapmis, IO MOYE MPH3BECTH [0 3YMHHKH CepIls, NUTYHOYKOBI
apuTMisd Ta NUIYHOYKOBA TaXikapfis THIY «mipyeT» (CIIOCTEPIracThCs MNEepeBaXXHO Yy XBOPHX 3
¢paxropamu pusuky mnpononramii iHtepBany QT), nojosxenns iHTeppany QT, BapBECTpOEaH& 3
norromoroio EKI™ (muB. po3ain 4.4 1 4.9).

Cyounni poznadu
Pinko: aprepialibHa rifnoTeHsis.
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3 60Ky OUXANbHOT CUCMEMU, OP2AHI6 2PYOHOT KIIMKU ma cepedoCcmini
Pigko: OpoHxocnasM, 3aMIIKa.
JlysKe pijiko: ajmeprigHuil THEBMOHIT.

3 6oky mpasnoi cucmemu

YacTo: miapest, OrOBaHHS, HY10Ta.

Hewacto: 00Jii B )KHBOTI, THCHIEIICIs, METEOPH3M, 3a10p.

YacToTa HeBiloMa: reMoparidHa giapes, MO y PLAKICHHX BHIAJIKAX MOXKE CBIIYHTH PO €HTEPOKOIIT,
BKJIIOYAIOYH [1CEBOMEMOPAHO3HHE KOIT (IUB. po3ain 4.4), NaHKpeaTHT.

3 boky neuinku ma HCOB40BUBIOHUX WNAXIE

Yacro: migeuimenHs pisas nedinkoeux (pepmentiB (AJIT/ACT, nyxuna dpocdarasa, I'TT).

HewacTo: nigBuIeHHs piBHA O1TipyOiHYy B KPOBI.

YacToTa HeBiZIoMa: JKOBTSHHILS 1 TSKKI YpaXKeHHS MEeUiHKH, BKIIOYAIOYH BUNAIKH PO3BHTKY JIETAIBHOI
rOCTPOi TIEYiHKOBOT HEIOCTATHOCTI, B IMEpHly 4Yepry y Mali€HTIB 3 TsHKKAMH OCHOBHHMMH
3aXBOPIOBAHHAMH (JIUB. pO3/i1 4.4), TeNIaTHT.

3 boky wiKipu ma RIOWKIPHUX MKAHUH

Heuacro: BrcHIIaHHs, cBepOik, KPOIIHB’ SHKa, TIepriipos.

Jlyke piKo: aHTiIOHEBPOTHYHHH HaOpsK.

YacToTa HEBiZIOMa: TOKCHYHMIA eiiepManbHuil Hekpoi3, cunapoM Crisenca-/[xoncona, nonmopdua
epitema, peakiii (oToceHcHOLTI3aNiT, JEHKONMUTAPDHUH BacKyJIiT, CTOMAaTHT. Peakilii CIH30BAX
000JIOHOK MOYKYTh 1HO/I BAHUKATH HABITH IICIIS IIPUHOMY IEPIIOT JIO3H.

3 boky cxenremno-m 30601 cucmemu ma CROAYYHOT MKAHUHU

Hewacro: aprpanris, 6115 y M’si3ax.

Pifko: ypakeHHs CyXOKWIb (IuB. po3ain 4.4), y ToMy 4HCI iX 3amaneHHs (TEHIMHIT) (HANpHKIAI
axiJIJIOBOIO CYXOMKHJILIA), M S30Ba CIa0KICTh, sIKA MOXKE MaTH 3HAUCHHA Y MAIli€HTIB 3 MiacTEHIEIO.
YacroTa HepigoMa: pabIoMioii3, po3puB CyXoXuiub (quB pos3ain 4.4) (el HeOaxkanuil epeKkT MOKe
BinOyTHcs mpotsrom 48 TOMWH IMiC/Is MOYATKy JiKyBaHHS 1 Moxe OyTH JIBOCTOPOHHIM), PO3PHB
3B'130K, M'sI31B PO3PHB, APTPHT.

3 60Ky nupox ma cevosudibHOI cucmemu
HeuacTo: mijiBuIieHHs piBHS KpeaTHHIHY B KPOBI.
Jlyske piaKo: TOCTpa HUPKOBA HEJOCTATHICTE (HATIPHKIIA]T BHACTIIOK 1HTEPCTHINIATBHOTO HePUTY).

3azanwvHi posnaou ma peaxkyii 6 micyi 66e0eHHs

Heuacro: acreHisi.

Jyxe piIKo: THXOMaHKa.

YacroTa HeBijoma: 011k (BKIFOYaIOYH OUTb y CIHHI, TPY/ASX Ta KiHI[IBKaX).

Jlo inmmx HeOakaHMX MOOIYHHX e(eKTiB, 0 aCOUIIITECA 3 NPUHOMOM (TOPXIHOJIOHIB, HAJIEKATh
Haraau nopdipii y XBopux Ha nopdipiio.

4.9 IlepenosyBanus

3rifHO 3 JOCHI/DKEHHSMH TOKCHYHOCTI y TBapHH a00 KIIHIYHHMH JOCIDKEHHSMH (apMakomorii
3aCTOCYBaHHSl /103 NEPEBHUIYIOUMX TEpPANeBTHYHI JIO3M, HaWBa)JIMBINI nepeadavyBaHl CUMITOMH
nepenozyBanns Jlerodnokcanuny, Tabnerok no 500 mr, CTOCYIOTHCH IIEHTPAJIbHOI HEPBOBOI CHCTEMH,

Takl fK 3alaMOpOYeHHs, MOPYIIEHHS CBIIOMOCTI Ta CyJOMHI Hamaid, nojoexeHHs QT-i IHTEpBALY,
TaKOK MOXJIHBI peakilii 3 60Ky TpaBHOrO TPaKTy, TakKi sIK HYJ/I0Ta Ta €po3isl CIM30BHX 060J10H' LB 5 T
Bmms na IMHC, Bxinouaiouu CIUIyTaHICTB CBIJIOMOCTi, KOHBYJIbCII, ramonnaaui}, TpeMop“'.,"f‘-‘
CIIOCTEPIraics B IIOCT MapPKETHHTOBOTO IOCBIY. Jy 3
CroeuncivHoro aHTHIOTY He icHye. Y pasi Tepe/I03yBatHs CHMITOMATHIHA Tepams{ Mae 6yTH _
3actocoBaHa. HeoOxigHo MoHiTOopuHr noka3HukiB EKI', BHAacHiOK MOKJIHBOCTI HO}IQB}KGHH}I‘ QT-~
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inTepsany. J{Is 3axucTy CiM30BOI IUTYHKA 3aCTOCOBYIOTH aHTarmHi 3acobu. ['emomams, y ToMy
yHCNli NepUTOHealbHMH ianiz abo XpoHiuHWi aMOyJIaTOpPHMH IEPUTOHEAIbHHA [ams, HE €
eheKTHBHMM JUIA BUBEACHHS JIeBOGIIOKCAIIMHY 3 OpPraHi3My.

5. PAPMAKOJIOI'TYHI BJJACTUBOCTI
5.1 ®apmakouHaMiYvHi BJACTHBOCTI

dapmakoTepaneBTHIHA Tpyna: AHTHOAKTepiaibil 3aC00H Ui CUCTEMHOTO 3aCTOCYBAHHS,
bTOPXIHOJIOHHU.
Kon ATX JOIM A12.

JleBodnokcanus — e cHHTeTHYHUH anTHOaKTepianbHuil 3aci0 i3 rpynmH GTOpXiHOIOHIB, S-eHaHTIOMED
panemMivHol cyMinm Jikapcbkoro 3aco0y odiiokcanuny.

Mexanism 0ii

JleBoGokcanH NposBISE in Vilro aKTHBHICTH NMpoTH M. fuberculosis, a TakOX MPOTH IMIHPOKOTO
CIIeKTpa TPAMIO3UTHBHUX 1 'PAMHEraTHBHHX IATOTEHHHX MiKpOOpraHizMiB. bakrepunuanuii epext
npotd M. tuberculosis 3abe3nedyeTbesi BHACHIIOK NpHrHideHHS neBodiokcanusom JIHK-ripasu,
KOIOBaHOI reHamu gyrA i gyrB.

MesxoBi 3HAUeHHS MiHIManbHOI iHri6yrouoi konuentpamii (MIK) neBodiaokcanuny s KIiHIYHEX
isonaTiE M. tuberculosis, 3a NaHAMH IOCTIDKeHb, 3HaxXoAaThcs B miamasoni 0,125-0,5 wmr/m.
OcHOBHHIl MeXaHi3M PE3HCTEHTHOCTI € HacimiakoM Myrtamii y reHax gyr-A. Ilepexpecna
PE3UCTEHTHICTh MK (PTOPXIHOJIOHAMH BHHHKAE JOCHTD YacTo, ajie HE € YHIBEPCAIbHOIO.

Kniniuna eghexmuenicme.
JlocBim niKyBaHHS XiMiOPE3HCTEHTHOTO TYOEpKy/Ih03y JIeBOGUIOKCAIMHOM B paMKaxX KIIHIYHHX
JOCIIIKEHL 0OMEKEHa.

5.2 ®apmakokiHeTHYHI BJACTHBOCTI

Abcopbyis ma biooocmynuicme

JleBoGIOKCAIIMH TIPH MEPOPATbHOMY IMPHAOMI MIBHAKO Ta Mai)ke MOBHICTIO BCMOKTYETBCS, TPH
BOMY ITIKOBI KOHIIEHTpalii y r[Jia3Mi KpoOBI JOcCATaloThes MpoTsaroM 1 roguHu. AOcComOTHA
bioocTynHICT cTaHOBUATE NpubIH3Ho 100 %.

Ixa maife He BIUIMBAE Ha BCMOKTYBaHHS JEBO(IIOKCAIMHY.

JHocnipkerns 6ioekBiBaTeHTHOCTI OyI10 nposezeno 3 Jleoduiokcanunom, tabnerku mo 500 mr. Iicms
onHopazoBoi no3u JleBoduokcanuuy, tabierku no 500 mr, y 3Z0poBHX JOOpPOBOJBLIB, CEpeIHE
sHaueHHs (SD) Chax JeBoduiokcanuny 6ymo 5,01 £ 0,97 mxr/mu (4,92 MKr/MIT) i cepeaHe 3HAYEHHS
(SD) AUC.inp Oymo 45,8 = 8,2 mxr * ron / mn (44,9 Mxr » rox / mi). Bimome cepenne 3nagenns (+ SD)
Tmax U1 OPHITHAIBHOTO NIpenapary CTaHoBHTE OJu3bko 1,72 £ 0,76 roauHm.

Poznoodin. Tlpubmuzno 30-40 % nepodiokcanuny 3B’ A3y€ThCs 3 IPOTETHOM CHPOBATKH KPOBI.

Liompancgopmayis.

JleBodnokcanuu MeTaboMi3yeThes HE3HAYHOIO MipoIo, MeTaboIiTaMH € JUCMETHI-IeBO(IOKCalluH 1
neBodpnokcanuu-N-okcua. Lli merabomiTé craHoBIATL MeHIme 5 % KUIBKOCTI Ipemapary, IIo
BHIUIAETECS 3 cevero. JleBoduiokcamuH € CcTepeoXiMiyHO CTaOiIFHHM Ta HE Miuiarae iHBepcil
XOpaJIbHOI CTPYKTYPH.

Busedenns. Ilicis mepopanbHoro Ta BHYTPIIHHI)OBCHHOI"O BBEJCHHS neBocpﬂoxcauym Baﬁcmm:wﬂ 3
MIasMH KpOBI BIAHOCHO TOBUIBHO (MEploji HAIllBBHBEICHHJ CTAaHOBHTH 0-8 rOngH) BHBB}IE?HH}T‘-:
B1IOYBaeThCs 3a3BHYail HUpKaMu (moHan 85 % BBeneHOl 103H). ' :




[layichmu 3 HUPKOBOI HEOOCMAMHICMIO

Ha dapmakokiHeTHKy 1eBOGJIOKCAIHHY BIUIMBAE HUPKOBA HeJOCTAaTHICTH. lIpy sHmkeHHi (yHKUIT
HHPOK 3HMXKYEThCH HHUPKOBE BHBEICHHS Ta KIIPEHC KpeaTHHiHy, a Mepiofv HaliBBUBEACHHS
30UTBIMYIOTHCS, SIK BUAHO HHKYE:

dapMakoKiHeTHKa TPH HHPKOBIH HEIOCTATHOCTI IMIC/A OJHOPA3OBOTO NPUHOMY NEPOPANBHO JIO3H
500 Mr

KuiipeHe kpeatuHiny (MIJ1/XB) <20 20-40 50-80
HupkoBuii KiipeHc (MJI/XB) 13 26 a7
[Tepio/ HaniBBUBEICHHS (TOIMHH) 35 27 9

Hemae 3saunux BiaMiHHOCTell y (apMaKoKiHETHII JIeBO(IOKCAllMHY y MOJOJMX MAIli€HTIB Ta
Nalie€HTiB JITHROrO BIKY, TA y MAIIEHTIB )KiHOYOI Ta YOJI0BIYO1 CTaTi.

5.3 Jloxuiniumi qaHi 3 0e3nexu

Jloxkninivmi gani He mMoKa3amd ocobMHBY HeOe3meKy Ul JIoAel Ha OCHOBI TPAAUIIHHUX IOCHIIKEHB
TOKCHYHOCTI pa30BOl JIO3H, TOKCHYHICTE TOBTOPHHX [103, KaHIEPOTEHHOINO MOTEHI[aly Ta
PEINpPOJIyKTHBHOI TOKCHYHOCTI.

JleBodirokcanu He BHKIHKAE TOTIPIIEHHS (EepTHILHOCTI abo penpoiyKTHBHOI QYHKIIT y IIypiB 1
fioro enuHuil edexT Ha IWIg OyB 3aTPHMKa PO3BHTKY BHACIIZAOK TOKCHYHOCTI Ui MAaTEPHHCHKOTO
opraHizmy.

JleBodhiiokcalH He BHKJIMKAE T€HHI MyTallil B OakTepiaibHUX ab0 KIITHHAX CCaBIIB ajle 1HIYKYE
XpOMOCOMHI abeparlil B KITHHAaX JIET€HIB KHTaHChKOro Xom'ska in vitro. 1li epextu MoxyTs OyTn
BigHeceHl a0 1HriOyeaHHs Ttomoizomepasu Il ¥V Tecrax in vivo (MIKpOSIOEpHHH, CECTPHHCBHKI
XpoMaTHaHi 0OMiHH, HEKOHTpOJIboBaHHi cuHTe3 JIHK, BU3HAUCHHS 9acTOTH NOMIHAHTHUX JICTAJICH)
HE MMOKa3aaTi TeHOTOKCHYHOT M.

Jlocni/pKeHHsT Ha MUIIAX MOKa3alM, IO JIeBO(IIOKCalMH Mae (GOTOTOKCHYHY AKTHBHICTh TUIBKHM IIPH
JIy’)Ke BHCOKHMX Jio3ax. JleBodiokcanid He BHSBISE T€HOTOKCHYHOIO TMOTEHINAIy B aHali3i
(hOTOMYTAreHHOCTI, 1 BIH 3MEHINHB PO3BHTOK MYXJIHHH B JIOCHI/DKeHH] (POTOKAHIIEPOT€HHOCTI.

Sk 1 iHmi GTOpXiHOJIOHH, JIEBO(IIOKCAUH OKa3aB BILIMB Ha Xpsill (YTBOPEHHS NYXipiB I MOPOMKHHH)
y mypiB i cobak. Lli pe3ynsrary Oyiiu OUIBII BUPAXKEH] Y MOJIOJMX TBAPHH.

6. DAPMAILIEBTUYHA TH®OPMAIIIS

6.1. lomomizkHi pe4oBHHH

Snpo tabneTku: nenrono3a MiKpOKpHCTalIiyHa, HATPil0 KpocKapMenno3a, IOBiJIOH,

MarHiro creapar

ITniBkoBa oOoJOHKA: TrilpoMenos3a, THTAHY MIOKCHJI, HOMIE€THJICHITIKOJIB/MAKpOrol, 3ali3a OKCHIL
YEepBOHHI, 3aJ1i3a OKCH]I JKOBTHH, mosticopbat 80

6.2. OcHOBHI BHIIAJKH HeCyMiCHOCTI

He 3acTocoByeThes.

6.3 Tepmin npuaaTHoCTI

36 MicAIiB

6.4. Ocob.uBi 3an00izkHi 3ax01H pH 306epiranui

10




L
ey
1 i
b g
oy

6.5. Tun Ta BMICT MePBHHHOT YIIAKOBKH

Tab6nerky nocradaroTees B Oictepuiit ynakosui (Amo/IIBX/Axnap niiska).
Poszmip ynakosku: 10x10 y 6micrepax.

6.6. Cneniajanui 3ax0/11 Ge3MeKH MPH NOBO/KEHHI 3 HEBHKOPHCTAHAM JIKapchKAM 3aco0om abo
BIIX0TAMH JIIKAPCHKOT0 32¢00y

Hemae 0cobIMBUX BHMOT.
Sk Juist BCIX JiKapChKUX 3acobiB, Oy/ib-sKi HEBHKOPHCTAHMIA JIIKAPCHKHI Ipemapar cilijl yTHIIi3yBaTh
BiATTORIJTHO JI0 MICIIEBUX BHMOT.

7. BiacHHK peecTpauiiiHOro mocBiI4eHHs

Terepo Jla63 Jlimiten

7-2-A2, I'erepo Kopniopeiit

Inmgacrpian Ecreiite

Canar Harap

Xaiinepabamg — 500 018

Tenaurana, lumisg

Ten: 0091- 40 - 23704923/24/25

®axc: 0091- 40 - 23704035, 23813359

E-mail: contact@heterodrugs.com

8. BOO3 HOMEP ITOCHJIAHHS (ITIPOI'PAMA ITPEKBAJII®IKAILIT)
TB245

9. IATA MEPIIOI NPEKBAJII®IKAIII/OHOBJIEHHS ITPEKBAJIIDIKALL
07 Bepecus 2016

10. JATA IIEPEI'JIAAY TEKCTY

Ciuens 2017
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JIMCTOK-BKJIAJIULI 3 IHDOPMAHICTO JJIA ITAIIICHTA:
IHOOPMAILIS IS KOPUCTYBAYA

Jlesodiokcanun, Tadaerkn no 500 mr

IMpounTaiiTe Bech JHCTOK-BKJIAAHII YBAMKHO, HEPII HIXK M0YATH NIPHHMATH I JIIKH, TAK K BiH
MicTHTh Bax/uBy /st Bac indopmamiso.

- 36epiraiite 1eit THCTOK-BKIAaUII. MoxIuBO, BaMm NOBeaeThCA IPOYHTATH HOT'O 11IE pas.

- SIxio y Bac € ski-HeOyab 10AaTKOBI MTAHHS, 3allUTAiTe BAIIOro JIiKaps.

- LIi nmiku G6ymo mpu3nadeno Tinbku Ui Bac. He nepenapaiite ix inmmm. Lle Moxke 3alIKOJMTH M,
HABITB KIIO 1X O3HAKH XBOPOOH TaKi K, SK Baia.

- SIxuo y Bac Bunukim Oyab-ski mo6idni edexTn, morosopits 3 BaiuM Jikapem. Lle Bkimovae B cebe
Oyab-Ki MOKJIHBI TOO1UHI eheKTH, HE TepepaxoBaHi B JaHOMY JIMCTKY-BKJIa UL,

B npoMy JIHCTKY-BKJIQIHIIY MICTHTBHCH HACTYNHA iHdopManis

1. Illo Taxe JleBodnokcanus, Tadierku mo 500 Mr, 1 U1 90ro BiH BHKOPHCTOBYETHCS

2. 1llo Bam moTpibHO 3uaTH, nepin Hix npuitmat Jlesodaokcanus, Tadnetku mo 500 mr
3. Sk npuiimare JleBodokcarun, Tabnetku no S00 mr

4. MoxnuBi noOiuni edexTn

5. SIk 306epiraru Jlesoduokcanuu, Tadnerku no 500 Mr

6. BMmicT yrakoBkH Ta iHima indopmartis

1. 1O TAKE JIEBO®JIOKCAIIUH, TABJIETKH I10 500 MT', I IJI51 4HOI'O BIH
BHKOPHCTOBY€TbHCH

JleBodurokcanus, Tabmetku mo S00 Mr, MICTHTB J1I€BOGIIOKCAIIHH B SIKOCTI aKTHBHOTO iHrpeaieHTa. OH
BITHOCHTHCS 1O TPYNH aHTHOIOTHKIB, MiJ Ha3Bow (ropxiHonoHu. JleBodokcamun aie, BOHBaOYH
DaxTepil, sIKi CIPUYHHSIOTH 1H(eKIIii, B ToMy uncii 6akTepii, ski cipuauHIoTs TyOepkyp03 (Th).

Jleodnokcanun, tabnerku mo 500 Mr BHKOPHUCTOBYETBCS JUIsi JIIKyBaHHs 1D, BHKIHMKaHOTO
Mycobacterium tuberculosis. Bid 3aBxK/IH JIa€ThCH PA30M 3 1HITAMH MEIMKAMEHTAMH JUIs JIIKYBaHHS
B

11106 momomorTu BuiikyBate Baur Th moBHicTio, BH noBHHHI IPOJOBKYBATH IIPHMMATH I JIKH Ha
MPOTSA31 MOBHOTO KypCy JKYyBaHHS, HARITEH SKIMo Bu mouwHaeTe BimuyBatu cebe kpame. [le nyxe
BaXJIHBO. Baknuso TaKoXK, 110 Bu ne IIPOITYCKallHu 6y,?IB-HKO.1. JO3H.

2. 11O BAM IOTPIBHO 3HATH, IIEPII HDK IPUMMATH JIEBO®JIOKCAIINH,
TABJIETKH 110 500 MI'

He npuiimaiite Jlesogurokcanun, tadaerku no 500 mr:

 Slxmo y Bac € anepris Ha neBodokcaiun, abo Oyab-sKi iHIN XiHOTIHOBI aHTHOIOTHKH, TaKi SIK
MokcHdIokcaut, nunpodaokcanuH abo oduokcaiuH, abo Oyab-aKHil 3 IHIIHX IHIPETiCHTIB
nepoduokcanuna tabnerok no 500 Mr (mepepaxoBaHi B po3fuli 6 Hmkd4e). O3HAKH aneprivyHol
PeaxIlii BKJIIOYAIOTh: BUCHIL, MTPOOJIeMH 3 KOBTAaHHAM a00 IUXaHHAM, Habpsk ry0, obimgys, ropia abo
sI3UKa

* K110 B Konu-HEOy b MAH EMUIETICIIO

* aki1o Bu konu-neOy1p Mau npobiieMH 3 CyXOXW/UIAMH, TAKHX SK TEHIHHIT, 10 6yI0 MOB'A3aHO 3
JIKYBaHHSM "XIHOTOHOBHMH aHTHOIOTHKaMHu'".

* K110 BH rogyere rpyamo

/L //

He HpHHMaHTe Il JIKH, SKIIO 6ym, -LIO 3 NIEPEPAXOBAHOTO BHUIIE BIJIHOCHTBCS ,uo Bac ko B-pr e,

BIIEBHEHI, IOTOBOPITh 3 BAIIHM JIiKapeM, mepin Hix npuitvaru Jlesodnokcanumn, ;ra@'nerm pood 5,{)0 MI "

ITonepemxenns i 3anobizkui 3axo0/1u
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[ToroBopits 3 Bammm sikapem, nepi Hix npuiimarn Jlesoduiokcarmn tabnerku 1o 500 mr:

« SIxkmo Bam 65 pokis abo crapiie

+ SJkmo Bu BHKOPHUCTOBYETE KOPTHKOCTEPOI/IH, {HO HA3MBAKOTH CTEPOLAM (JUBITHCSH PO3ALT «lHII
niku 1 Jleroduokcanun, rabnerku mo 500 Mr» HuUKYE)

« SIxmo Bu xonu-ueOyap Manu Hana (ermiaenTHIHHH)

o S0 Bu MaTH TOIIKOMKEHHS MOZKY Yyepes 1HCYJILT a0 1HIII YepenHo-MO3K0B1 TPaBMH

« Slkmo y Bac € mpo®nemMu 3 HUpKaMu

« Slkimo y Bac BcTamoBieHO aedimmT «rimoko3u-6-docdaraeriqporenasiy. KO Tak, TO Bu,
LIBHJIIIE 33 BCe, Oy/ICTE MATH Cepiio3Hi POG/IeMH 3 KPOB'I0, KOJIH OyIeTe IpHAMATH Il JIKH

« Sximo By konu-uebyas Maiu mpobieMH 3 HCHXIYHUM 3/I0POB'SM

« Sxmo y Bac xomm-HeOyaHp 6ynm mpobleMH 3 cepieM: CIIil AOTPHMYBaTHCA 00EpEeKHOCTI HPH
BHKOPHCTAHHI JeBodIoKcanuny, skimo Bu Hapogummcs 3 abo mMacTe CIMEHHY iCTOpIIO TPHBAJIOTO
inteprany QT (Buano na EKID, 3anucy enexTpHYHOI aKTHBHOCTI CEpIIsi), MAcTe COMbOBUH cOanaHe
B KpOBi (0COOIMBO HU3LKHIl PIBEHB KO 1 Marito B KPOBi), MA€Te JIy’kKe MOBLUILHIIH CEPIEBHI PUTM
(Tak 3BaHa «OpamuKapisy), Maere crabke cepue (cepieBa HEJOCTaTHICTB), € iCTOPiA CEpPLEBOro
Hamaay (iHapkr Miokapma), Bu okimka abo miTHs ymojuHa abo Bu mpuitmaeTe iHmI JHKH, SKi
IPU3BOATH 10 Maronoridanx 3Mid Ha EKT (auB posain «lami niku i Jleodnokcanu, TabneTky 1o
500 mMr»).

* Sxmo Bu niaberuk

» SIxko Bu konu-HeOyab MaH IPOOIEMH 3 NEYIHKOIO

« sIxmio Bu cTpakiaeTe Bi MiacTeHil (aHOMallbHA M's130Ba BTOMA, IO BeJie 710 CIabKOCTI 1 B TSKKHX
BUIIAJIKaX mapaiidy), npuitmaroun JleBoduiokcaiun, Tabretkm no 500 Mr Moxke NOripOIATH
cuMITOMH Baioro 3axBoproBaHHS.

* SIkmo Bu abo Oynp-axuii wied Bamiol poaunu Maere JedilUT IIF0K030-6-(pocdar aeriiporeHasu
(piZKicHe CHagKoBe 3aXBOPIOBAHHS), CKaXITh JiKapesi, KU MOpajuTh, 4d MIAXOIUTH s Bac
JleBodiokcanuH, Tabnerku no 500 mr.

IMpu npuiiomi JleBodurokcanuny, Tadaerku mo S00 mr

« Pusuk cepueBux npobieM MoOXe 3pOCTH 3 OLIBII BHCOKMMM J03aMH, ToMy BH noBHHHI
JIOTPUMYBATHCS IIPU3HAYEHUX JI03.

* [cHY€ HeBEIMKHI PH3HK TOTO, 10 ¥ BAC MOXKYTh BUHHKHYTH CepHO3Ha, panToBa ajepriyHa peaxiis
(aHadisaKTHYHA PEaKIlis/INoK), HaBiTh 3 nepuioi Jo3d. CUMIOTOMH BKJIIOYAIOTh B ceO€ CTHCHEHHS B
IpyJH, BLIIYTTS 3aIaMOPOUEHHs, HYI0TH abo ci1abKocTi, ad0 roJOBOKPYKIiHHS IIpH BeTaBaHHI. SKiio
TaK, TO NPHNAHHTH npuiiom JleBodnokcamuay, Tadmetku mo 500 Mr i HeraiHO 3BEpHIThCS 3a
METHYHOIO JOIIOMOI01O.

« JIeBoduiokcamuH, TabneTku 1o 500 MI' MOKYTh BHKJIMKATH LIBMJIKE 1 BaXKKE 3alajlcHHs IIE€YiHKH,
K€ MOJKE IIPHBECTH JI0 O 3arpo3JMBOI IS KHUTTS MEYiHKOBOI HENOCTATHOCTI (Y TOMY 4HCIHI 3i
CMEPTEIbHAME HACIIIKaMH, TUBITbCS po3aAlT 4 «Mosxiusi nmoOivni edextH»). Skmo Bu pantom
BiZUyIIH He3ay)KaHHs i / a0 Oyaydd XBOPHM, a TAKOXK MAETe MOKOBTIHHS OIIKIB 04Yell (JKOBTSIHHUIIS),
TEMHY cedy, CBepOiX INKipH, CXMJIBHICTH 0 KpoBOTeY a0 CIUIYTaHICTh CBIAOMOCTI (CHMIITOMH
3HIKeHiH QyHKil nedinku abo MBUIKE 1 CHIbHE 3allajieHHs NMeYiHKW), Oy/Ib j1acka, 3BEpHITHCS JI0
JIKapsi, Tepil HiX NpuiMaTy Jgai TabIeTK.

« Slkmo y Bac po3BuBaeThes peakiiis MKipH abo peakiii yTBOPEHHs MyXHUPIB/IyIeHHS MKipH i/abo
cu30BUX 000JIOHOK (IuBUCH po3ain 4 «Moxmusi 1mo0iuHi edekTn") 3BEpHITHCS [0 JIKaps HeraifHo,
Mepi HiX IMPOJIOBKHUTH JTIKYBaHHS.

» XigoyoHOBI aHTHOIOTHKH, BKIIOYaroun JleBodnokcanun, Tabnetku mo 500 Mr, MOXKYTb BUKITHKATH
CYIOMH. SIKIIO IIe CTaHEeThCs, MPUIHHUTH npuiioM JleBoduokcanuny, Tabnerok mo 500 Mr i HeraitHO
3BEPHITHCS J0 JIIKapsl.

* Bu Mo’xeTe BiTUyBaTH CHMITOMH Heifponarii, Taki K Ok, eYiHHs, OKOJIIOBAHHS, OHIMIHHS Ta /
abo cmabkicTh. SIKIMO e CcTaHEThCs, MOBIAOMTE BAIOTO JIKAps HETalHO Tepen HpO,E[OB}KGHHHM- :
nikyBaHHsa JleBodnokcanuaoM, TadaeTku mo S00 mr. AN 2
* Y Bac MOXyTb BHHHKHYTH 1po0OJieMH 3 MCUXIYHUM 3JI0pPOB'AM, HaBITH IIPH IIPHHOMI xmononomix_. N7,
aHTHO10THKIB, B ToMY uncii Jlepodnokcarun, Tabnerku o 500 Mr, B nepmmuii pas, y )J;y?xe ’plchmax_ il .
BHIIAIKaX Jenpecis abo mpoOeMH 3 MCHXIYHHM 3I0pOB'SIM MOXKYTH ITPH3BOIHTH ne AYMKH: IIPO.
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caMory6eTBO i OBEIIHKH sika Mojke OyTH Hebesneunoio s cebe, Taki Ak cnipobu camorybersa (nue
posuin 4 «Moxmuei nobi4ui edekt»). Skmo y Bac BUHHKIM Taki peakili, [PHITHHITE NpHMATH
Jlepodmoxcanun, Tabaerku 110 500 MI' i HeraiiHo HOBIZTOMTE MO 1€ JIKaps.

« V Bac MOXe pO3BHHYTHCS TPOHOC Mij ¥ac abo micias npuioMy aHTHOIOTHKIB, BKIIOYAIOUH
Jlepodmoxcanu, Tabnerku 110 500 mr. SIkino ue crae cepiosnum abo nocriiauM ado Bu TTOMITHIIH,
IO Balll CTYJ MICTHTH KpoB abo ciii3, BU MOBHHHI IPHIMHATH TPHAOM Jlerodrokcanuny, TadbieTku
1o 500 Mr HeraifHO i BepHYTHCS 10 Jikaps. Bu He MOBHHHI NpHiMaTH JIiKH, SIKi 3YNHHAIOTE abo
CIIOBUIBHIOIOTEL MOTOPUKY KHINEYHHKY.

« JleBodnokcanun, tabnerkn mo 500 Mr, MOXKyTh iHOJI BHKIMKATH OLIb 1 3aIlaieHHs CYXOXKHIlb,
0coOIIMBO SKIO Bu moxmioro Biky abo skmo Bu npuitMaecTe KopTHKocTepoind. llpu neprmmx
o3HaKax Oymp-sxkoro 6Gomo abo 3anajieHHs, BH NMOBHHHI NPHIMHHTH IPUAMATH JleBodiokcalus,
tabnerku mo 500 Mr, HamaTH BIAIOYHHOK ypa)keHill KiHIIBII i 3BEPHYTHCS 10 JIKaps HEraiHo.
VHuKaliTe HEMOTPIOHAX BIpaB, TAK AK 1€ MOXKE 301IBIIHTH PH3HK PO3PUBY CYXOIKHIUISL. 3amaneH s 1
PO3DHBH CYXOXKHIIb MOYXYTh BHHHKATH HAaBiTh JO KiJIBKOX MICAIIB TICIS IPHIHHEHHS Tepamii 3
JleBodokcanmaom, TabneTku 1mo 500 mr.

+ XiHONOHOBI aHTHOIOTHKHA MOXYTh 3poOHTH Baimy mKipy GibIl 9yTIHBOIO 0 COHSYHOIO CBITIA
a6o ynpTpadioneroBoro cBiTia. BH MOBHHHI YHHKATH TPHBAIOrO BILIMBY COHSYHOIO CBiTIa ado
CHJIBHOTO COHSYHOTO CBIiT/A i HE MOBHHHI BHKOPHCTOBYBATH COJISIpii abo Oynb-siki iHmi Y M-1amMiu
npu npuiiomi Jlesodokcanuny, Tabnaerks mo 500 mr.

« STkmo y Bac siaGer i Bu BHUKOPHCTOBY€TE JIKH, 00 KOHTPOJIIOBATH CBilf piBEHB IKPY B KpoBi, Ba
IOBHHHI PeTeNbHO KOHTPOJIIOBATH PiBEHb ILYKPY B KpoBi, Tak sk Jleroduokcanun, tabneTka 1o
500 MT B TAKAX BHIIAJKaX MOYE 3HU3HTH PiBEHb I[YKPY B KPOBI.

Tnmi Jstiku i Jlesodiokcanun, Tadaerku mo 500 mr
By J1acKa, TIOBiJIOMTe CBOTO TiKapsi, SKIo Bu npuitMaete abo HemonaBHO npuiMatn Oy/Ib-sKi HI
mixu. Lle Bkmouae Jiky, ki Bu Kymyere Oe3 perenta, B TOMY YMCII JIKapchKi 3aC00H POCITHHHOTO
noxomkeHns. 1le Tomy, mo JleBodnokcauun, Tabnetkn mo 500 Mr, Moke BIJIHHYTH Ha JiI0 IEIKHX
iHmmx nikis. Kpim Toro, aeski Tiku MOXKyTh BILIMBATH Ha Mexaoi3M il JleBodnokcanuny, TabneTox
o 500 mr.

30KkpeMa, TOBIZIOMTE CBOTO JIKaps, SKIIO BH IpHiAMaeTe OyIb-AKi 3 HACTYIHHX JIIKapChKHX 3ac00iB.
Ile ToMy, WO BiH MOe 30UILINMTH PU3MK OTpHMaHHs Bamm moGiynMx edexTiB mpu npuiomi
Jlerodnokcauuny, Tabnerok no 500 mr:

« KopTukoctepoiam, Ky 1HO/Ii Ha3HBAIOTH CTEPOITH - BUKOPHCTOBYETHCS NIPH 3ananenni. Bu Moxere
3 OLIBIIOK HMOBIPHICTIO MaTH 3anajieHHs Ta / ado pO3pHB CYXOXKUIIb.

* Bapdhapus - BUKOPHCTOBYETBCS JUIS pO3pikenHs kposi. Bu MoxeTe 3 611b11010 fIMOBIPHICTIO MaTH
KpoBOTedy. Bammomy JiKyiogoMy JTiKapio, MOXIIHBO, Oy/le HEOOXiZIHO OTPHMYBATH PETYIIApHi aHai3H
KpOBI, 1100 IepeBIpUTH, HACKUTBKH J00pe Balla KPOB MOXKE 3TrOPHYTHCA.

» Teodinin - BUKOPHCTOBYEThCA ISl IpobneM 3 auxaHHAM. B MoxkeTe 3 OLIBMIOI0 HMOBIPHICTIO
MaTH MpHIaIoK (Haman), Ko B npuiiMaete Teodinid 3 JleBodnokcannnom, tTadbnerkn mo 500 mr.

» Hectepoinui nporusanansHi npemnapatd (HII3II) - BHKOPHCTOBYEThCS JUISL NOJEIIICHHS OO0 1
3anajieHHs, Taki K acrhipuH, i0ympoden, ¢enbyden, keronpoden ta iHgOMeTauuH. B moxere 3
OLIBIIOK MMOBIPHICTIO MaTH NpHNaAOK (Hamax), sKoo npuiiMaere JleBoduiokcanuH, TableTKH
o 500 mr.

+ [luKIOCHOpPHH - BHKOPHCTOBYETHCS INCIS TpaHCIUIaHTalii opraHiB. Bu Moxere 3 OiuIbInoio
IIMOBIpHICTIO MaTH MOOIYHI e()EKTH IHKIOCIOPHHY.

» Jliku, sKi BiJIOM] BIUTHBOM Ha BaIll CepIeBHH pUTM. BoHHM BKIIIOUAIOTH B cebe mikapehKi 3acobu, 1o
BHKOPHCTOBYIOTBCS [IPH NOPYIICHHSX CEPLEBOr0 pHTMY (aHTHApUTMIYHI, Takl SK XIiHIJHH,
TiZPOXiHIAMH, Ju30mipaMia, cotanon, XogeTHiil, i6yTHIix i amioZapoH), mempecii (TPHULIMKIIYHI
AHTUIENPECAHTH, TaKi SK aMITPUNTHIIH 1 IMINpaMiH), Ul NCHXIYHHMX pO3JajdiB (aHTHIICHXOTHYHI
npenaparn), aas OakTepianbHHX 1HGeKkuid (AaHTHOIOTHKM «MaKpOJiIW», Taki SIK epUTPOMIIUH,
A3HTPOMILIMH 1 KJIAPUTPOMIIMH), a TAKOXK JIKyBaHHs 601 a60 HAPKOTHYHOI 3AJIEKHOCTI (METalOH), ..
Oco6nMBy yBary CIif MPOSBISATH NpH NPHHHSTTI OyAB-SKOro 3 IMX TNpenapaTifi. ¢yMicHO “3
Jlesodmokcanunom, tabrerku mo 500 mr. Sxmo y Bac ¢ npobieMu 3 HUpKaMH, 1100 ﬁé{gmﬁqunﬁ '
JiKap MoKe HajaTH Bam OuIbIn HU3BKY [103Y. B e YA
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He npuiimaiite Jlepoduioxcamun, Tadaerku 110 500 Mr, 0IHOYACHO 3 HACTYIHUMH JIIKAPCHKHMH
3acobamu. Tomy, 0 BOHH MOKYTh BIUIHHYTH Ha cmocid aii Jlesodroxcanumy, TabaeTku mo
500 mr:

« Ta0JIeTKH 3ai3a (Uld JiKyBaHHs aHeMil), 10OABKH IMHKY, MarHio abo aJroMiHIH-MICTKI aHTaluIH
(st nikyBaHms [edii), JuIaHO3MH abo cykpandar (mpu BHpaskopiii xBopoOi murynka). He
npuiiMaiite Ui ik B TOM xe uac, sk Jleroduokcaunn, tadrerku mo 500 mr. Ilpuiimaiite i miku,
npuHaiiMui 3a 2 rojunu 1o abo micias npuiiomy Jlerodnokcarny, Tabnetku no 500 mr.

AHAaI3 cedi HA oniaTH

AHaJ3 cedl MoXkKe [TOKa3aTH «XHOHOMO3WTHRHI» Pe3y/IbTaTH IS CHIBHHUX 3HEOOIIOIYHX TaK 3BaHHX
«omiariBy y Jmojeil, axi npuitMaiote JleBoguokcanun, tabinerkd mo 500 mr. Skmo Bam ikap
NIPU3HAYMB AHAJI3 Cedi, CKaXiTh BAIIOMY JiKapro, 1o Bu npuiimaere Jlepodmokcanun, TabneTku mno
500 mr.

BariTHicTh i rogyBaHHs IPyUIIO

Sxmo Bw 3apariTeinm, abo IUIaHYE€TE BAriTHICTH, CIIJ 3BEpHYTHCS JIO JiKaps, mo0 oOroBOpHTH
TMIOTEHIIIHHI KOPHCTB 1 PU3HKH, OB's3aH] 3 BalIol Teparmieio TyOepKy1b03y Ams Bac i pammiit quTuH.
Ockineku 6Gesnexy npuiiomy Jlepoguokcanuny, Tabnerkn mo 500 mMr mix wac BariTHocTi He Oyno
JOCHIDKEHO Y Jfojel, By MOBHHHI yHHKATH BariTHOCTI IijJ yac JiKyBaHHs, Bu abo Bam nmapraep
TOBHHHI BUKOPHCTOBYBATH HaliiHy dopmy bap'epHOl KOHTparenmii (HanpHKiIaj, mpe3epBaTus), adbo
opansHy (opmy (Tabnetkn ) abo iHIII TOPMOHAIBHI KOHTPALENTHBH (HAIPHKIAJ, IMIIAHTAHTH,
iH'eKIIiT).

Tak sk 1eBO(IOKCAIIMH MOXKE MEPEXOUTH B MOJIOKO MaTepi 1 MOKe 3aIIKOJHTH PO3BHTKOBI CKeleTa

Balol JMTHHH, BM HE IOBHHHI roJyBaTH rpyao npa mnpuiiomi JleBodnokcanuny, tabneroxk mno
500 mr.

KepyBanHsi TPAaHCIIOPTHHMHE 3ac00aM¥ i 32 BHKOPHCTAHHS MalIHH

Bu Mmoxere orpumard noOiyHI edexktd micias NpuAOMy ILMX JIKIB, B TOMY 4YHCII IOYYTTA
3aIaMOPOYEHHsI, COHJIMBICTD, MOYYTTs KPYKiHHS (BepTuro) abo 3MiHy 30py. Jleski 3 HuX HOOIMHHX
edekTiB MOKe BIUTMHYTH Ha Baini 3/1aTHICT 30CepeIMTHCS 1 MBHAKICTh peakuii. SIKmo ne craneTses,
HE cijaiiTe 3a kepMo abo He BHKOHY#Te OyIb-sKy poOOTY, sika BUMarac BUCOKOI'O PIBHS YBard.

3. SIK IPUMMATH JIEBO®JIOKCAIIMH, TABJIETKH I10 500 MI'

3apxau npuiiMaiite JleBodnokcarui, Tabnerku mo 500 Mr TOYHO Tak, SK Ball JIKap ckazas BaM. Bu
[IOBHHHI IIEPEBIPHTH 3 BAIIHM JIIKapeM, sIKIIO BH HE BICBHEHI.

PexoMeH10BaHa /103a Ui JOPOCIHX 1 NUNTKIB cTaHOBUTH Bix 750 Mr xo 1000 Mr oauH pa3 Ha JEHb.
Skwmo y Bac nopyuieHa yHKIISE HUPOK, JIIKap MO NPHHHSTH PILISHH PO IPHIOM MEHIIO! 103H.

Bu moxere npuiinsata JleBodnokcanus, tabnetku mo 500 mr 3 ke abo MK mpuiioMamu 1Ki.
JleBodnokcanun, Tabnerku mo 500 Mr s mepopaabHOro 3acTocyBaHHS. TabNeTKu ciiiJi KOBTaTH
LIJIKOM 1 3 BENTHKOIO KUIBLKICTIO pimuHu. Hamaraiitecs npuitMaTi TabneTky NpuOINU3HO B OHUH 1 TOM
e Jac KOXKHOTO JTHS.

3acTocyBaHHS Y JITEH:
JleBodnokcanus Tabnerku mo 500 Mr He 3aCTOCOBYIOTH JUIS HIiTCH.
JleBodtoKCaMH HE peKOMEHIYETLCS JUIst AiTeit Baror no 10 xr

SAxmo Bu npuiinsiau Oiabme Jleoduokcanmuny, Tadaerkn mo 500 mr, mick Bam 06y.io
NpH3HAYEHO, TO BH NOBHHHI

Jxmo BM BHIAJKOBO NPHHHSATH Oliblie TabIEeTOK, HiX BH TOBHHHI NPHHAMATH, r;a'mo’me cﬁor{;"
jikaps a00 Bijpasy oTpumaiitTe iHIY MeIUYHY KOHCYNLTAIilo. bepiTh ynakoBky J}irepé 3 ‘coboro I e" \
ToMy 100 Jikap 3HaB, mo Bu npuithsy. Hactymmi edextsn MOXyTh BHHHKATH| CyAOMHi Hamag | |
(cyZoMH), OYYTTs CIUTYTAHOCTI CBIZIOMOCTI, 3aIIaMOPOYEHHS, BTPATH CBiIOMOCTI, g—:o;\méwpeMopy fa | /. |
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1po0IeM 3 CepleM - IO TPH3BOIHT J0 HEPIBHOMIPHOTO cepleOUTTs, a TAKOK MOraHe caMOIouyTTs
(HynoTa) abo mosiBa neyii B IMITYHKY.

Sxmo Bu 3a0yau npuiinaTa Jlesodurokcanun, radaerku mo 500 mr

SIKIo B 3a0yJIM NPHHHITH 103y, NPHHMITS i1, AK TUIBKH BH 3rajlacTe, sKIO Ballla HACTYIIHA J03a HE
mae OyTtu npuiiHsaTa npotsaroM 8 roaumH. He mopsoroiite HacTynmHy A03y, 100 KOMIIEHCYBAaTH
IPONYLIEH] JI03H.

Sxmo sy npunuaATe NpuitMaTu Jlepodaokecanun, tadaerkun mo 500 mr

He npunmunsiite npuiiMati Jlerodmoxcanmun 500 mMr tabreTku TUTBKH TOMY, IO BH BimdyeTe ccbe
Kpaie. Baxknupo, mo6 BH 3aKiHYMIIM Kypc TabJeTOK, IO Ball JIiKap IPH3HAYMB JUIA Bac. SIKIo BH
[PUITHHUTE TIPUAMATH TaOIeTKH 3aHa/IT0 PAHO, 1HQEKIss MOXe IOBEPHYTHCS, Balll CTaH MOXe
noriprHTHcs ado fakTepii MOXKYTh CTaTH CTIMKHMH JI0 il JIKIB.

Skmo y Bac € siki-HeOyIb OJATKOBI NMHTAHHS MO0 BHKOPHCTAHHS IILOTO JKAPCHKOTO 3acoly,
HOIIPOCITH BAIIOr0 MOCTAaYaIbHUKA MEIHIHUX TTOCIYT.

4. MOKJIUBI IIOBIYHI EGEKTHU

Sk Bei miku, Jleognokcanus, Tabnerkn no 500 Mr, MOKYTh BHKIHKATH N0O14HI edeKTH, Xo4a i He y
Bcix. Ilpu nmikyBaHHI TyOepKyIb03y, He 3aBXKIH MOXKHA CKa3aTH, 94 € JesKi 3 HeDaxaHux e(eKTiB, AKi
B110yBaroThCs, BUKIMKaHI JleBodumokcanunoM, tabnetkn mo 500 Mr, 9M iHIOMMH JIKaQpCHKAMH
3acobamu, Kl NIPUHMAIOTBCS B TOH e yac, abo camoi XBOpoOo10. 3 i€l NPUYHHH, BaXKIMBO, 100K
BH IIOBIJIOMJISJIH CBOTO JIiKaps IIpo OyIb-sKi 3MiHH Y CBOEMY 3/10pOB'.

3araabni modiuni edexTH (MOKYTH 3’ aBuTHCH Y Bix 1 10 10 Ha KoxkHi 100 90/10BIK):
* Bimuyrrs Hy10TH (HymoTa) i giapes

* 301IBINEHHS PIBHS JESKUX MEYiHKOBHX (DepMEHTIB B KpOBi

* 'ostoBHUI 6i1b, 3aIIAMOPOYESHHS, BIAYYTTS MPOOIEMH 31 CHOM

Hespuuaiini nobivni epextn (MokyTh 3’ ssBuTHes y Bin 1 10 10 Ha koxkui 1000 wosoBik):

» CepOIisiuka 1 BUCHII Ha IIKipi

* Brpara anmeruty, posnan nuryHKy (mcrerncis), BixdyrTs Hyaotu (6mosota) abo Gomo B obiacti
KHBOTA, IOYYTTS PO3AYTOCTI (MeTeopH3M) abo 3amop

* [I0YYTTsl BEPTIHHSA (BEPTHUIO), IOYYTTsl COHIUBOCTI a00 MOYYTTS HEPBO3ZHOCTI

* AHam3M KpoBI MOXYTh IIOKa3aTH HENPAaBHJIbHI pe3yiIbTaTH yepe3 MediHKoBi (Oimipy6in
MiJIBUINEHHH ) 200 HUPKOBI (KpeaTHHIH mijBuIeHuit) mpobaeMu

* 3MiHH B KUIbKOCTI OLIMX KPOB'SIHHX KJIiTHH, BUSIBHIIHCS B PE3yJILTATAX JEAKHX aHAIIi3iB KPOBI

* 3aranpHa c1abKicTh

* 30LnbIIeHHs KUbKOCT] iHmux GakTepiit abo rpubiB, siki 3a3BMyaii 3ycTpivaloThcs B OPraHisMi, SKi
MOKYTb IIOTpeOYBaTH JIIKyBaHHS

* [louyTtTa cTpecy (TpuBorn)

Piaki (moxyTs 3’ siBuTHCs y Bij 1 10 10 Ha kosxkui 10000 vo0BiK):
 Pimkuil mpoHoc, SKuHf MOME MICTHTH KpPOB, MOMIHBO 3i CMa3MaMH IUIYHKY i BHCOKOKO
TeMIreparyporo. Le MoxyTh OyTH 03HaKH cepiHo3HOT IPOBIeMU KUIIEYHHKY

* Bink i 3ananeHHs BAaIHX CYXOXKHIb. AXIJUIOBE CYXOKMIUIS 3a3HA€ BIUIMBY HAHOLIbII 4acTo i B
JESAKUX BHIIAJKaX CYXOXKHJLISI MOXKE MaTH PO3PHB

* Cynomu (KOHBYJIBCIT)

* BiguyTra nokomosaHHs B BallMX pykax i Horax (mapectesii) abo TpeMTiHHS

* lowyrrst jenpecii, ncuXiudi NpoOieMH, MOYYTTS HECHOKOK (XBHIIOBAHHS) a00 IOYyTTS
30CHTEKEHHS

* HesBuyalino menke OWTTS Baumoro cepus (Taxikapmis) abo HU3BKHI KPOB'SHUI THCK (anOTOHm)
* bine y cyrnobax abo m's30Bi 6oi ;

* CHHOI Ta JNerKkicTh KpPOBOTEY 3a pAaXyHOK 3HHXKEHHS KLUIBKOCTI Tp0M60HH"PI
(TpoMboLHTONCHIN) /
* Husbka KiibKicTs GLTHX KPOB'SHHX KIITHH (Tak 3BaHa HEHTPONEHis) f |
* YTpynneHe nuxaHHs abo 3aadmmka (6poHxocnasm) \
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* 3agumka (JUCIIHOE)
» CuntbHuil cBepOIK a0 KPOMUB'AHKA (HA3HBAETHCSA KPOITHB'AHKA)

Jyxe piakicHi nodiuHi edpexkTn (MoKyTh 3 siBHTHCH Y Bit 1 10 10 Ha koxkHi 100000 4o/10BiK):

* Aneprigdi peakuii. O3HakKM MOXYTh BKIKOUYartH B ceDe: BHCHI, IpoOJIeMH 3 KOBTaHHSIM abo
JIUXaHHAM, HAOpAK ry0, o0auyus, ropna abo s3uka

* [IeYIHHH, [TOKOIIOBaHHs, 6111k ado oHIMIHHS. |]e Mo yTh OyTH 03HAKH Tak 3BaHOT "HeBpomaTis"

« [linBuieHa 9y T/IMBICTE MIKIPH 0 COHUA 1 YIBTpadioIeTOBOrO CBiTiIa

* 3HMKCHHS DIBHS IYKPY B KpoBi (rimormikemis). Ile Ha#binbln akTyanbHO Ui JIROJCH, fKi
JIKYIOTBCS 3aco0aMu [T JIIKyBaHHS JTiadeTy

* [Ipo6nemu 3i cimyxom abo 30pom abo 3MIHH Y CIIPUHHATTI CMaKy 1 3amaxy

» Bauntn abo no4uyTH peui, siki He ICHYIOTH (TATIOIMHALIT), 3MiHA BAIIOT JyMKH (IICHXOTHYHI peakIii)
3 PH3MKOM MAaTH CYIlIHIaabH1 IyMKH abo mii

* 3MeHIneHHsA Kpyroobiry (aHadimakTHYHHH TITOK)

» Cnabkicte M'sziB. lle BaknmmBO 1 monaedt 3 MiacTeHiero (piAKICHE 3aXBOPIOBaHHS HEPBOBOL
CHCTEMH)

» 3amajeHHs IEYiHKH, 3MiHH B poOOTI HHPOK 1 IHOJI HHPKOBa HEIOCTATHICTH, sKa MOXe OyTH
HACJIIJIKOM aJIepriqHol peakIlii HUpOK Ta Ha3HBAEThCS 1HTEPCTHINIATBHUN HehpuT

» [linBuinena remneparypa, Oib y TOpii Ta 3arajibHe BIAYYTTS HE3/1YKaHHS, K€ HE MPoXoauTh. Lle
MoJke OyTH TOB'S3aHO 31 3HWKEHHIM YHCIA OUTHX KPOB'STHHX KITITHH

« JIuxoMaHka 1 ajepriufi peakiii Jerkux

Inmi MmoxauBi modivHI eeKTH, 0 BHHHKAIOTH 3 HEBIJOMOK YaCTOTOK, BKJIYAKThL B cede

* Baxkki MIKipHI BHCHIIAHHA, SKi MOXYTh BKIIIOYAaTH B ceOe MOsABY MyXHpIB abo JIYIICHHS MMKipH
HAaBKOJIO I'y0, oueii, poTa, Hoca 1 CTaTeBHX OpraHiB

* 3allaJICHHs 1I€YIHKH 3 TAKUMH CUMITOMAaMH, SK BTpaTa alneTHTY, 3MiHa KOJbOpY IIKIpH Ta O4Yel Ha
MKOBTHUH, IOTEMHIHHS cedi, cBepOik abo OOTiCHUM ITYHOK (JKHBIT).

* 3HMJKEHHsS 4McCJa YEePBOHHX KJITHH KpOBi (aHeMid), 3HM)KEHHS 4HCIa BCIX BHIIB KJITHH KpPOBI
(maHIUTOIIEH )

* 'ineprpodoBana iMmyHHa BiAMOBIAL (TiNEPYyTIHBICTE)

* [lizBuIIEHE MOTOBH/ILJICHHS

* bisb, B TOMy 4yHcni Ok B CITHHI, IPY/ISX 1 KiHIIIBKax

* [lopymenns pyxy M'a3iB (padaomioni3)

* [IpoGniemu pyxy 1 xoap0H (ECKIHE31s, EKCTpamipaMiIHi po3Iain)

* Ataku nopdipii y nmoei, y sKux Bxe € mopdipis (ayxe pijakicae MerabosiiyHe 3aXBOPIOBAHHS)

* 3anajneHHs KPOBOHOCHUX CYIHH BHACTIIOK alleprigHoi peaxiiii.

* [linBuienns piBHS NYKpY B KpoBi (TinepriikeMis) abo 3umKeHHs Baummx piBHIB yKpy B KpOBI, ske
MOYK€e MPU3BECTH JI0 KOMH (TimorimikeMiuda koma). lle BaX<iMBO s NIOJEH, sIKi CTpakaaroTh Ha
niaber.

* Tumuacosa Brpara cBijjoMmocTi a00 11034 (HEMPHTOMHICTE)

« Tumuacosa BTpara 3o0py

* 3arpo3iMBi JUIS JKATTS TOPYIIEHHS CEPHEBOTO PHTMY, BKIIOYAIOYM 3YNHHKH Cepls, 3MiHH
CepLEeBOro puTMy (Tak 3BaHa «IIPOJIOHTamid iHTepBany QT», fka coCTepiracThes Ha ENEKTPUIHOMY
3anucH cepuesoro putMy (EKIY))

* [Jankpeatut

* Crifiknii ronopuuit 6ine 3 abo 6e3 nopymenHs 30py (moOposikicHa BHYTpIiMIHBOUEpeIHa
rinepTeH3is) _

SIkmo saxui-HeOyap 3 mobiunux edexTiB cTae cepito3HUM, abo SKIIO BU HOMITHIH OYIb-sKi 1106i4Hi
e(exTH, He epepaxoBaHi B JaHOMY JIMCTKY BKIATHITY, Oyab 1acka, HOBIJIOMTE CBOTO TiKaps.

5. SIK 3BEPII'ATH JIEBO®JIOKCAILTUH, TABJIETKH 110 500 MI'

Tpumaiite 111 KK 11032 yBaroro i JOCHKHOCTI TITEH.
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36epiratu He Bunie 30°C, 3axuaTy BijJ CBITIA.
30epiratu Tabnerku y OJicTepax B HaJaHol KOpooOili.

He BukopucToByiTe 1i JIKM [ic1s 3aKIHYEHHS TEPMiHY NPHAATHOCTI, 3a3HAYEHOIO Ha CTUKETI ITicIs
{EXP}. TepMmin npuaTHOCTI BIHOCHUTBCS JI0 OCTAHHBOIO JIHS 1BOTO MICSIIS.

He Bukumaiite OyOb-sKi JIKH y CTi4HI BOJH ab0 y 1moOyToBi BiAXOAl. 3amuTaiTe CBOTO JHKaps, 5K
BHKHHYTH JIIKH, sKi Bu Oliblie He BUKOpHCTOBYETE. LI 3aX01H TOITOMOXKYTE 3aXHCTUTH HABKOJIHIIHE
cepeIOBHIIIE.

6. BMICT YIIAKOBKHU TA THHIA IHOOPMAILLIA
o JleBodnoxcanun, Tadaerku mo 500 mMr, MicTUTH

Jlitoua peqoBuHa: neBoduiokcaid. Koxna tabnerka mictute 500 Mr neBodokcanuny (y BHIIIST
reMIriipary).

Iami inrpeienTy:
Snpo tabneTku: nemono3a MiKpOKpUCTAIIYHA, HATPIIO KPOCKApMEI03a, ITOBII0H, MAarHil cTeapar.

ITniBkoBa 00ONOHKA: TiNpOMENO3a, THTAHY IOKCHI, TMOJIETHIEHIIIKOIb, noixicopbar 80, samiza
OKCH/JI YEPBOHHH, 3aJ113a OKCHJ] JKOBTHIA

Sk Jlesoduokcanun, Tabdaerku mo 500 Mr, BHIIISAa€ Ta BMICT YHAKOBKH

JleBodmokcanun, TabneTku no 500 Mr opaHXeBOTO KOJIbOPY, KANCYIOMOAIOHOT (GOPMH, JABOOMYKII,
BKPHTI ILIIBKOIO 000JIOHKOIO Tabnerku 3 Hanucom «I» 3 omHoro Goky i «26» 3 iHmoro Goky Ta 3
PHUCKOIO 3 000X CTOpIH.

TabsieTky MOXcHA PO3/IIJIUTH HA PiBHI MOJOBHHH.

Tabnetku naparoThes B OmicTepniit ynakosui (Auro/ TIBX/Axnap miiska).
Posmip ynakosku: 10x10 y Gmicrepi.

ITocTavyabHHUK i BHPOOHHK

IMocravaabHUK Bupoouuk

I'etepo J1a63 JlimiTen I'erepo JIa63 JlimiTen, FOuit V

7-2-A2, T'erepo Kopmopeiir No. 439, 440, 441 & 458

Innacrpian Ecreiitce AIIIC ®opmyneiimu CE3

Canar Harap [Monenanni Binemxk, Jxkaayepia Mangan
Xaitnepaban — 500 018 Maxa0y6 Harap [licTpikT

Tenanrana, Injmis Tenaurana, Inmis.

Ten: 0091-40-23704923/24/25 Ten.: 91-8458-277106/277210

@akc: 0091-40-23704035, 23813359 | akc: 91-8458 277135

E-mail: contact@heterodrugs.com Email:contact@heterodrugs.com

s orpumanns 6ynb-saxoi indopmanii npo ne gikapcekoro 3acoly, GyIb acka, 3BEPHITBHCS 10
MOCTAYaJIbHUKA.,

Ilst 6pomrypa Oy.1a BocTaHHE 3aTBepIKeHa y ciani 2017 poky.

Jleranbna indopmanis mpo el JTiKapchkuil 3aciG MokHa 3HaHTH Ha BeG-caliTi BeecBiTHBOI
oprasizauii oxopon# 310pos's (BOO3): http://www.who.int/prequal/
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Iadopmanis npo 3acrocyBanHs Jlo Peecrpauiiinoro mocsiaueHus
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Levofloxacin 500 mg Tablets
SUMMARY OF PRODUCT CHARACTERISTICS
1. NAME OF THE MEDICINAL PRODUCT
Levofloxacin 500 mg Tablets
2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each film-coated tablet contains 500 mg of levofloxacin (as hemihydrate).
For a full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Film-coated tablets.

Orange coloured, capsule shaped, biconvex, film coated tablets debossed with ‘I’ on one side and
‘26’ on the other side with score line on both sides.

The tablet can be divided into equal doses.
4. CLINICAL PARTICULARS

4.1 Therapeutic indication

Levofloxacin 500 mg Tablets is indicated in combination with other antituberculosis agents for the
treatment of tuberculosis caused by Mycobacterium tuberculosis in adults and adolescents.

Levofloxacin 500 mg Tablets is only indicated as a second-line antimycobacterial drug when use of
first line drugs is not appropriate due to resistance or intolerance.

Consideration should be given to official treatment guidelines for tuberculosis, e.g those of WHO:
(http://www.who.int/tb/publications/pmdt companionhandbook/en/) .

4.2  Posology and method of administration

Adults and adolescents:
The recommended daily dose is 750 mg for patients weighing 30 kg up to 45.9 kg, and 1000 mg for
patients weighing 46 kg or more.

Children:

Levofloxacin 500 mg Tablets is not suitable for children. Formulations containing smaller amounts
of levofloxacin are available.

Levofloxacin is not recommended for children under 10 kg.

Renal impairment: M
For patients with an estimated creatinine clearance < 30 ml/min, with or without haemodmlysm thc
dose should be reduced to 750-1000 mg given three times per week. R AL DI NS

Hepatic impairment:
No adjustment of dosage is required.
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Elderly
No adjustment of dosage is required in the elderly, other than that imposed by consideration of renal

function.

Method of administration
Levofloxacin 500 mg Tablets should be swallowed whole with a sufficient amount of liquid. The

tablets may be taken with food or between meals. (see also section 4.5).
4.3  Contraindications

Levofloxacin 500 mg Tablets is contraindicated:
— in patients with hypersensitivity to levofloxacin, other quinolones or to any of the excipients
listed in section 6.1
— in patients with epilepsy
— in patients with history of tendon disorders related to fluoroquinolone administration
— in breast-feeding women

4.4 Special warnings and precautions for use

Tendinitis and tendon rupture

Tendinitis may rarely occur. It most frequently involves the Achilles tendon and may lead to tendon
rupture. It may occur at any time during therapy and also several months after discontinuation of
treatment. The risk of tendinitis and tendon rupture is increased in the elderly, and in patients
receiving daily doses of 1000 mg and in patients using corticosteroids. The daily dose should be
adjusted in elderly patients based on creatinine clearance (see section 4.2). Close monitoring of
these patients is therefore necessary if they are prescribed levofloxacin. All patients should consult
their physician if they experience symptoms of tendinitis. If tendinitis is suspected, treatment with
levofloxacin must be halted immediately, and appropriate treatment (e.g. immobilisation) must be
initiated for the affected tendon (see section 4.3 and 4.8).

Clostridium difficile-associated disease

Diarrhoea, particularly if severe, persistent and/or bloody, during or after treatment with
levofloxacin, may be symptomatic of Clostridium difficile-associated disease, the most severe form
of which is pseudomembranous colitis. If pseudomembranous colitis is suspected, levofloxacin
must be stopped immediately, and appropriate treatment initiated without delay (e.g. oral
vancomycin). Products inhibiting peristalsis are contraindicated in this clinical situation.

Patients predisposed to seizures

Levofloxacin is contraindicated in patients with a history of epilepsy (see section 4.3) and, as with
other quinolones, should be used with caution in patients predisposed to seizures, such as patients
with pre-existing central nervous system lesions, concomitant treatment with fenbufen and similar
non-steroidal anti-inflammatory drugs, or with drugs which lower the cerebral seizure threshold,
such as theophylline (see section 4.5). In case of convulsive seizures, treatment with levofloxacin
should be discontinued.

Patients with G-6- phosphate dehydrogenase deficiency

Patients with latent or manifest defects in glucose-6-phosphate dehydrogenase activity may be
prone to haemolytic reactions when treated with quinolone antibacterial agents, and S0, levaﬂexacm
should be used with caution. o

Patients with renal impairment ‘ : e
Since levofloxacin is excreted mainly by the kidneys, the dose of Levofloxacin 5()0 mg Tablets )
should be adjusted in patients with renal impairment (see section 4.2). - :

2
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Hypersensitivity reactions

[evofloxacin can cause serious, potentially fatal hypersensitivity reactions (e.g. angioedema up to
anaphylactic shock), occasionally following the initial dose (see section 4.8). Patients should
discontinue treatment immediately.

Severe bullous reactions -

Cases of severe bullous skin reactions such as Stevens-Johnson syndrome or toxic epidermal
necrolysis have been reported with levofloxacin (see section 4.8). Patients should be advised to
contact their doctor immediately prior to continuing treatment if skin and/or mucosal reactions
occur.

Dysglycaemia

As with all quinolones, disturbances in blood glucose, including both hypoglycaemia and
hyperglycaemia have been reported, usually in diabetic patients receiving concomitant treatment
with an oral hypoglycaemic agent (e.g., glibenclamide) or with insulin. Cases of hypoglycaemic
coma have been reported. In diabetic patients, careful monitoring of blood glucose is recommended
(see section 4.8)

Prevention of photosensitisation

Although photosensitisation is very rare with levofloxacin, it is recommended that patients should
not expose themselves unnecessarily to strong sunlight or to artificial UV light (e.g. sunray lamp,
solarium), in order to prevent photosensitisation.

Patients treated with Vitamin K antagonists

Due to possible increase in coagulation tests (PT/INR) and/or bleeding in patients treated with
levofloxacin in combination with a vitamin K antagonist (e.g. warfarin), coagulation tests should be
monitored when these drugs are given concomitantly (see section 4.5).

Psychotic reactions

Psychotic reactions have been reported in patients receiving quinolones, including levofloxacin. In
very rare cases these have progressed to suicidal thoughts and self-endangering behaviour-
sometimes after only a single dose of levofloxacin (see section 4.8). In the event that the patient
develops these reactions, levofloxacin should be discontinued and appropriate measures instituted.
Caution is recommended if levofloxacin is to be used in psychotic patients or in patients with
history of psychiatric disease.

QT interval prolongation
Caution should be taken when using fluoroquinolones, including levofloxacin, in patients with
known risk factors for prolongation of the QT interval such as:

— congenital long QT syndrome

— concomitant use of drugs that are known to prolong the QT interval (e.g. Class IA and III

antiarrhythmics, tricyclic antidepressants, macrolides, antipsychotics, methadone).

— uncorrected electrolyte imbalance (e.g. hypokalaemia, hypomagnesaemia)

— preexisting cardiac disease (e.g. heart failure, myocardial infarction, bradycardia).
Elderly patients and women may be more sensitive to QTc-prolonging medications. Therefore,
caution should be taken when using fluoroquinolones, including levofloxacin, in these populations.

Peripheral neuropathy T ;
Peripheral sensory neuropathy and peripheral sensory motor neuropathy have been reported lrL
patients receiving fluoroquinolones, which can be rapid in its onset. If the patlent,eXpenences
symptoms of neuropathy, Levofloxacin 500 mg Tablets may be continued onEy When the beneﬁts
are considered to outweigh the risk of irreversible neuropathy. e ; :

3
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Patients with myasthenia gravis
Levofloxacin should be used with caution in patients with myasthenia gravis because the symptoms
can be exacerbated. Fluoroquinolones, including levofloxacin, have neuromuscular blocking
activity and may exacerbate muscle weakness in patients with myasthenia gravis. Post marketing
serious adverse reactions, including deaths and the requirement for respiratory support, have been
associated with fluoroquinolone use in patients with myasthenia gravis.

Hepatobiliary disorders

Cases of hepatic necrosis, including life threatening hepatic failure, have been reported with
levofloxacin, primarily in patients with severe underlying diseases, e.g. sepsis (see section 4.8).
Patients should be advised to stop treatment and contact their doctor if signs and symptoms of
hepatic disease develop such as anorexia, jaundice, dark urine, pruritus or tender abdomen.

Vision disorders
If vision becomes impaired or any effects on the eyes are experienced, an eye specialist should be
consulted immediately (see sections 4.7 and 4.8).

Superinfection
The use of levofloxacin, especially if prolonged, may result in overgrowth of non-susceptible
organisms. If superinfection occurs during therapy, appropriate measures should be taken.

Interference with laboratory tests

In patients treated with levofloxacin, determination of opiates in urine may give false-positive
results. It may be necessary to confirm positive opiate screens by more specific method.
Levofloxacin may inhibit the growth of Mycobacterium tuberculosis and, therefore, may give false-
negative results in the bacteriological diagnosis of tuberculosis.

Paediatric population

Due to adverse effects on the cartilage in juvenile animals (see section 5.3), and to limited
documentation of the safety and appropriate dose adjustments, levofloxacin should only be used in
children and adolescents with M. Tuberculosis infection if the benefit is considered to exceed the
risk and there are no treatment alternatives.

4.5 Interaction with other medicinal products and other forms of interaction

Iron salts, magnesium- or aluminium-containing antacids

Levofloxacin absorption is significantly reduced when iron salts, or magnesium- or aluminium-
containing antacids or didanosine (only didanosine formulations with aluminium or magnesium
containing buffering agents) are administered concomitantly with Levofloxacin 500 mg Tablets.
Concurrent administration of fluoroquinolones with multi-vitamins containing zinc appears to
reduce their oral absorption. It is recommended that preparations containing divalent or trivalent
cations such as iron salts, zinc salts or magnesium- or aluminium-containing antacids, or didanosine
(only didanosine formulations with aluminium or magnesium containing buffering agents) should
not be taken within 2 hours before or after administration of Levofloxacin 500 mg Tablets.

Sucralfate

The bioavailability of levofloxacin is significantly reduced when administered together with
sucralfate. If the patient is to receive both sucralfate and Levofloxacin 500 mg Tablets, it is best to
administer sucralfate at least 2 hours after the administration of Levofloxacin 500 mg Tablets. -

Theophylline / e &

No pharmacokinetic interactions of levofloxacin were found with thcophyllmc ll‘L a ‘lexcal study 'f
However a pronounced lowering of the cerebral seizure threshold may occur when"qumolones arg™ |
given concurrently with theophylline. N 3 g, Sk ) ;z y,

f‘i'ﬁ{&c’ﬂ%
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NSAIDs

Coadministration with nonsteroidal anti-inflammatory drugs (NSAIDs) may potentiate the risk of
central nervous system toxicity sometimes associated with fluoroquinolone use. The interaction has
been reported most often with enoxacin. It may occur with other fluoroquinolones as well, but is
poorly documented. Patients with a history of seizures may be at greater risk. (see also section 4.4.)
Ievofloxacin concentrations were about 13% higher in the presence of fenbufen than when
administered alone.

Probenecid and cimetidine

Probenecid and cimetidine had a statistically significant effect on the elimination of levofloxacin.
The renal clearance of levofloxacin was reduced by cimetidine (24%) and probenecid (34%). This
is because both drugs are capable of blocking the renal tubular secretion of levofloxacin. However,
at the tested doses in the study, the statistically significant kinetic differences are unlikely to be of
clinical relevance. Still, caution should be exercised when levofloxacin is coadministered with
drugs that affect the tubular renal secretion such as probenecid and cimetidine, especially in renally
impaired patients.

Cyclosporin
The half-life of cyclosporin was increased by 33% when coadministered with levofloxacin.

Vitamin K antagonists

Increases in coagulation parameters (as measured e.g. by PT/INR) and/or bleeding, which may be
severe, have been reported in patients treated with levofloxacin in combination with a vitamin K
antagonist (e.g. warfarin). Therefore, coagulation parameters should be monitored in patients
treated with vitamin K antagonists (see section 4.4).

Drugs known to prolong QT interval

Levofloxacin, like other fluoroquinolones, should be used with caution in patients receiving drugs
known to prolong the QT interval (e.g. Class IA and III antiarrhythmics, tricyclic antidepressants,
macrolides, antipsychotics, methadone). (See section 4.4 “QT interval prolongation™).

Drugs undergoing renal tubular secretion

With high doses of quinolones, impairment of excretion and an increase in serum levels may occur
when co-administered with other drugs that undergo renal tubular secretion (e.g. probenecid,
cimetidine, frusemide and methotrexate).

4.6 Fertility, pregnancy and breast-feeding

Women of childbearing potential
Pregnancy should be avoided in women treated with levofloxacin. Adequate contraceptive measures
should be taken.

Pregnancy
There are limited data from the use of levofloxacin in pregnant women. Animal studies do not
indicate direct or indirect harmful effects with respect to reproductive toxicity (see section 5.3).

However in the absence of human data and due to experimental data suggesting a risk of damage to
the weight-bearing cartilage of the growing organism by fluoroquinolones, levofloxacin should only
be used in pregnancy if the benefit is considered to outweigh the risks, and there are no avallable
treatment alternatives. v

Lactation 5% \
Levofloxacin is contraindicated in breast-feeding women. There is msufﬁcuent mfcmnatlon on;the

excretion of levofloxacin in human milk; however other ﬂuoroqumolones a.l:e excreted 111 breas’t
milk. e -
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In the absence of human data and due to experimental data suggesting a risk of damage to the
weight-bearing cartilage of the growing organism by fluoroquinolones, Levofloxacin 500 mg
Tablets must not be used in breast-feeding women (section 5.3).

Fertility
Levofloxacin caused no impairment of fertility or reproductive performance in rats.

4.7  Effects on ability to drive and use machines

No studies on the effects of levofloxacin on the ability to drive and use machines have been
performed. Some undesirable effects (e.g. dizziness/vertigo, drowsiness, visual disturbances) may
impair the patient's ability to concentrate and react, and therefore may constitute a risk in situations
where these abilities are of special importance (e.g. driving a car or operating machinery).

4.8 Undesirable effects

Adverse events considered at least possibly related to levofloxacin treatment are listed below by
body system, organ class and frequency. Frequency estimates are in many cases not based on
adequately sized randomised trials, but on published data generated during post-approval use.
Sometimes, no frequency data can be given. Frequencies are defined as very common (= 1/10),
common (> 1/100 to <1/10), uncommon (> 1/1000 to <1/100), rare (= 1/10000 to <1/1000), very
rare (<1/10000), ‘not known’ (frequency can not be estimated from the available data). Note that
the frequencies relate to short-term therapy (<1 month).

Infections and infestations
Uncommon: fungal infection (and proliferation of other resistant microorganisms of the normal
flora)

Blood and lymphatic system disorders

Uncommon: leukopenia, eosinophilia

Rare: thrombocytopenia, neutropenia

Not known: pancytopenia, haemolytic anaemia, agranulocytosis

Immune system disorders

Rare: angioedema hypersensitivity (see section 4.4)

Not known: anaphylactic shock (see section 4.4) anaphylactic and anaphylactoid reactions may
sometimes occur even after the first dose.

Metabolism and nutrition disorders

Uncommon: anorexia

Rare: hypoglycaemia, particularly in diabetic patients (see section 4.4)
Not known: hyperglycaemia, hypoglycaemic coma (see section 4.4)

Psychiatric disorders

Common: insomnia

Uncommon: anxiety, confusional state, nervousness

Rare: psychotic disorder (with e.g. hallucination, paranoia), depression, agitation, abnormal dreams,
nightmares

Not known: psychotic reactions with self-endangering behaviour including suicidal ideation-or-acts-.

(see section 4.4)

Nervous system disorders =/
Common: dizziness, headache |
Uncommon: somnolence, tremor, dysgeusia
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Rare: convulsion, paraesthesia
Not known: peripheral sensory neuropathy and peripheral sensory motor neuropathy, dyskinesia,
extrapyramidal disorders, dysgeusia including ageusia, parosmia including anosmia,
syncope, benign intracranial hypertension.

Eye disorders
Rare: visual disturbance
Not known: transient vision loss (see section 4.4)

Ear and Labyrinth disorders

Uncommon: vertigo

Rare: tinnitus

Not known: hearing loss, hearing impaired

Cardiac disorders

Rare: tachycardia, palpitations

Not known: ventricular tachycardia, which may result in cardiac arrest, ventricular arrhythmia and
torsade de pointes (reported predominantly in patients with risk factors of QT prolongation),
electrocardiogram QT prolonged (see sections 4.4 and 4.9).

Vascular disorders
Rare: hypotension

Respiratory, thoracic and mediastinal disorders
Rare: bronchospasm, dyspnoea
Very rare: allergic pneumonitis

Gastrointestinal disorders

Common: diarrhoea, nausea, vomiting

Uncommon: abdominal pain, dyspepsia, flatulence, constipation

Not known: haemorrhagic diarrhoea —which in very rare cases may be indicative of enterocolitis,
including pseudomembranous colitis (see section 4.4), pancreatitis

Hepatobiliary disorders

Common: hepatic enzyme increased (ALT/AST, alkaline phosphatase, GGT)

Uncommon: blood bilirubin increased

Not known: jaundice and severe liver injury, including cases with acute liver failure, primarily in
patients with severe underlying diseases (see section 4.4), hepatitis.

Skin and subcutaneous tissue disorders

Uncommon: rash, pruritus, urticaria, hyperhidrosis

Very rare: angioneurotic oedema

Not known: toxic epidermal necrolysis, Stevens-Johnson syndrome, erythema multiforme,
photosensitivity reaction, leukocytoclastic vasculitis, stomatitis. Mucocutaneous
reactions may sometimes occur even after the first dose.

Musculoskeletal and Connective tissue disorders

Uncommon: arhralgia, myalgia

Rare: tendon disorder (see section 4.4) including tendinitis (e.g. Achilles tendon) muscular

weakness (which may be of special importance in patients with myasthenia gravis). . e

Not known: rhabdomyolysis, tendon rupture (see section 4.4) (this undesirablg” effect may eceur
within 48 hours of starting treatment and may be bilateral), llgarryént rupture muscle'{
rupture, arthritis.

;-."!
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Renal and urinary disorders
Uncommon: blood creatinine increased
Very rare: acute renal failure (e.g. due to interstitial nephritis)

General disorders and administration site conditions

Uncommon: asthenia

Very rare: pyrexia

Not known: pain (including pain in back, chest, and extremities)

Other undesirable effects which have been associated with fluoroquinolone administration include
attacks of porphyria in patients with porphyria.

4.9 Overdose

According to toxicity studies in animals or clinical pharmacology studies performed with supra-
therapeutic doses, the most important signs to be expected following acute overdosage of
Levofloxacin 500 mg Tablets are central nervous system symptoms such as confusion, dizziness,
impairment of consciousness, and convulsive seizures, increases in QT interval as well as gastro-
intestinal reactions such as nausea and mucosal erosions.

CNS effects including confusional state, convulsion, hallucination, and tremor have been observed
in post marketing experience.

There is no specific antidote. In the event of overdose, symptomatic treatment should be
implemented. ECG monitoring should be undertaken, because of the possibility of QT interval
prolongation. Antacids may be used for protection of gastric mucosa. Haemodialysis, including
peritoneal dialysis and CAPD, are not effective in removing levofloxacin from the body.

5, PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antibacterial for systemic use, fluoroquinolone
ATC code: JOIMA12

Levofloxacin is a synthetic antibacterial agent of the fluoroquinolone class and is the S (-)
enantiomer of the racemic drug substance ofloxacin.

Mechanism of action

Levofloxacin has in vitro activity against M. Tuberculosis, as well as against a wide range of Gram-
positive and Gram-negative pathogens. The bactericidal action of levofloxacin against M.
Tuberculosis results from the inhibition of the DNA gyrase, encoded by the gyr4 and gyrB genes.
The wild-type levofloxacin MIC distribution for clinical isolates of M. Tuberculosis has been
reported by different investigators to range between 0.125-0.5mg/l. When resistance to
fluoroquinolones arises, it is generally caused by mutations in gyr4. Cross-resistance within the
fluoroquinolone drug class is extensive, though not universal.

Clinical efficacy
Experience of MDR-TB treatment with levofloxacin within clinical trials is limited.

5.2 Pharmacokinetic properties
Absorption and Bioavailability ANNTE S
Orally administered levofloxacin is rapidly and almost completely absorbed with/ peak plasma
concentrations being obtained within 1 hour. The absolute bioavailability is appr0x1matély 100 %. -
Food has little effect on the absorption of levofloxacin. -
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A bioequivalent study was conducted with Levofloxacin 500 mg Tablets. Following a single dose
of Levofloxacin 500 mg Tablets in healthy volunteers, mean (SD) levofloxacin Cmax was .01 =%
0.97 pg/ml (4.92 pug/ml) and the mean (SD) AUCq_isr was 45.8 + 8.2 pgehour/ml (44.9 pgehour/ml).
The reported mean (£SD) tyay for the innovator product is about 1.72+0.76 hours.

Distribution

Approximately 30 - 40 % of levofloxacin is bound to serum protein.

Metabolism

Levofloxacin is metabolised to a very small extent, the metabolites being desmethyl-levofloxacin
and levofloxacin N-oxide. These metabolites account for < 5 % of the dose excreted in urine.
Levofloxacin is stereochemically stable and does not undergo chiral inversion.

Elimination
Following oral and intravenous administration of levofloxacin, it is eliminated from the plasma with
a half-life of 6 - 8 h. Excretion is primarily by the renal route (> 85 % of the administered dose).

Renal insufficiency

The pharmacokinetics of levofloxacin are affected by renal impairment. With decreasing renal
function renal elimination and clearance are decreased, and elimination half-lives increased as
shown in the table below:

Pharmacokinetics in renal insufficiency following single oral 500 mg dose

Cle, [ml/min] <20 20 - 40 ~ 50-30
Clg [ml/min] 13 | 26 57
ty2 [h] 35 | 27 9

No differences in levofloxacin pharmacokinetics have been reported between young and elderly
subjects, and between male and female subjects.

5.3 Preclinical safety data

Non-clinical data reveal no special hazard for humans based on conventional studies of single dose
toxicity, repeated dose toxicity, carcinogenic potential and toxicity to reproduction and
development.

Levofloxacin caused no impairment of fertility or reproductive performance in rats and its only
effect on fetuses was delayed maturation as a result of maternal toxicity.

Levofloxacin did not induce gene mutations in bacterial or mammalian cells but did induce
chromosome aberrations in Chinese hamster lung cells in vitro. These effects can be attributed to
inhibition of topoisomerase II. In vivo tests (micronucleus, sister chromatid exchange, unscheduled
DNA synthesis, dominant lethal tests) did not show any genotoxic potential.

Studies in the mouse showed levofloxacin to have phototoxic activity only at very high doses.
Levofloxacin did not show any genotoxic potential in a photomutagenicity assay, and it reduced
tumour development in a photocarcinogenity study.

As other fluoroquinolones, levofloxacin showed effects on cartilage (blistering and cavities) in rats
and dogs. These findings were more marked in young animals.

6. PHARMACEUTICAL PARTICULARS

6.1 List of Excipients

Core tablet: Microcrystalline cellulose, croscarmellose sodium, povidone, magnq;éim}; stearate )
Film coat: hypromellose, titanium dioxide, polyethylene glycol/macrogol, iron oxidered, iron oxide| - |
yellow, polysorbate 80 N 8
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6.2  Incompatibilities

Not applicable

6.3  Shelflife

36 months

6.4  Special precautions for storage

Do not store above 30°C, protect from light.
Store tablets in the blisters in the provided carton.

6.5 Nature and contents of container

The tablets are provided in blister packs (Alu/PVC/Aclar film).
Pack size: 10x10’s Blister.

6.6  Special precautions for disposal

No special requirements.
Any unused product or waste material should be disposed off in accordance with local
requirements.

7. SUPPLIER

Hetero Labs Limited

7-2-A2, Hetero Corporate
Industrial Estates

Sanath Nagar

Hyderabad — 500 018

Telangana, India

Phone: 0091- 40 - 23704923/24/25

Fax: 0091- 40 — 23704035, 23813359
Email: contact@heterodrugs.com

8. WHO REFERENCE NUMBER (PREQUALIFICATION PROGRAMME)
TB245

9. DATE OF FIRST PREQUALIFICATION/ LAST RENEWAL

07 September 2016

10. DATE OF REVISION OF THE TEXT

January 2017
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PATIENT INFORMATION LEAFLET: INFORMATION FOR THE USER
Levofloxacin 500 mg Tablets

Read all of this leaflet carefully before you start taking this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your health care provider.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm
them, even if their signs of illness are the same as yours.

- If you get any side effects, talk to your health care provider. This includes any possible side
effects not listed in this leaflet.

What is in this leaflet

What Levofloxacin 500 mg Tablets is and what it is used for

What you need to know before you take Levofloxacin 500 mg Tablets
How to take Levofloxacin 500 mg Tablets

Possible side effects

How to store Levofloxacin 500 mg Tablets

Contents of the pack and other information

[=a TR T SRS B S

1.  WHAT LEVOFLOXACIN 500 MG TABLETS IS AND WHAT IT IS USED FOR

Levofloxacin 500 mg Tablets contains levofloxacin as the active ingredient. This belongs to a group
of antibiotics called fluoroquinolones. Levofloxacin works by killing bacteria that cause infections,
including the bacteria that cause tuberculosis (TB).

Levotloxacin 500 mg Tablets is used to treat TB caused by Mycobacterium tuberculosis. It is
always given together with other medicines for TB.

To help clear up your TB completely, you must keep taking this medicine for the full time of
treatment, even if you begin to feel better. This is very important. It is also important that you do
not miss any doses.

2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE LEVOFLOXACIN 500 MG
TABLETS

Do not take Levofloxacin 500 mg Tablets:

« if you are allergic to levofloxacin, any other quinolone antibiotic such as moxifloxacin,
ciprofloxacin or ofloxacin, or any of the other ingredients of Levofloxacin 500 mg Tablets
(listed in Section 6 below). Signs of an allergic reaction include: rash, swallowing or
breathing problems, swelling of your lips, face, throat or tongue

« if you have ever had epilepsy

e if you have ever had a problem with your tendons such as tendinitis that was related to
treatment with a ‘quinolone antibiotic’.

» if'you are breast-feeding

Do not take this medicine if any of the above applies to you. If you are not sure, talk to your health -
care provider before taking Levofloxacin 500 mg Tablets. ANe—h

Warnings and precautions

Talk to your health care provider before taking Levofloxacin 500 mg Tablets:
11
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If you are 65 years or older

If you are using corticosteroids, sometimes called steroids (see “Other medicines and
Levofloxacin 500 mg Tablets” below)

If you have ever had a fit (seizure)

If you have had damage to your brain due to a stroke or other brain injury

If you have kidney problems

If you have something known as ‘glucose — 6 — phosphate dehydrogenase deficiency’. If so,
you are more likely to have serious problems with your blood when taking this medicine
If you have ever had mental health problems

If you have ever had heart problems: caution should be taken when using levofloxacin, if
you were born with or have family history of prolonged QT interval (seen on ECG,
electrical recording of the heart), have salt imbalance in the blood (especially low level of
potassium or magnesium in the blood), have a very slow heart rhythm (called
‘bradycardia’), have a weak heart (heart failure), have a history of heart attack (myocardial
infarction), you are female or elderly or you are taking other medicines that result in
abnormal ECG changes (see section “Other medicines and Levofloxacin 500 mg Tablets™).
If you are diabetic

If you have ever had liver problems

If you suffer from myasthenia gravis (abnormal muscle fatigue leading to weakness and in
serious cases paralysis), taking Levofloxacin 500 mg Tablets may worsen the symptoms of

your disease.

If you or any member of your family have glucose-6-phosphate dehydrogenase deficiency (a rare
hereditary disease), tell your health care provider, who will advise whether Levofloxacin 500 mg
Tablets is suitable for you.

When taking Levofloxacin 500 mg Tablets

The risk of heart problems may increase with higher doses, therefore, you should keep to the
prescribed dose.

There is a small risk that you may experience a severe, sudden allergic reaction (an
anaphylactic reaction/shock) even with the first dose. Symptoms include tightness in the
chest, feeling dizzy, feeling sick or faint, or dizziness when standing up. If so, stop taking
Levofloxacin 500 mg Tablets and seek medical help immediately.

Levofloxacin 500 mg Tablets may cause a rapid and severe inflammation of the liver which
could lead to life-threatening liver failure (including fatal cases, see section 4, ‘Possible side
effects’). If you suddenly feel unwell and/or are being sick and also have yellowing of the
whites of the eyes (jaundice), dark urine, itching of the skin, a tendency to bleed or
confusion (symptoms of a reduced liver function or a rapid and severe inflammation of the
liver), please contact your health care provider before taking any more tablets.

If you develop a skin reaction or blistering / peeling of the skin and/or mucosal reactions
(see section 4, ‘Possible side effects’) contact your health care provider immediately before
you continue treatment.

Quinolone antibiotics, including Levofloxacin 500 mg Tablets, may cause convulsions. If
this happens, stop taking Levofloxacin 500 mg Tablets and contact your health care provider
immediately.

You may experience symptoms of neuropathy such as pain, burning, tingling, numbness
and/or weakness. If this happens, inform your health care provider immediately prior to
continuing treatment with Levofloxacin 500 mg Tablets.

You may experience mental health problems even when taking quinolone antibiotics,
including Levofloxacin 500 mg Tablets, for the first time. In very rare cases depres,smn or -
mental health problems have led to suicidal thoughts and self-endangering behavmur such-2 as
suicide attempts (see section 4, ‘Possible side effects’). If you develop such reactions, stop
taking Levofloxacin 500 mg Tablets and inform your health care prov:der 1mmed1atel}
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You may develop diarrhoea whilst or after taking antibiotics including Levofloxacin 500 mg
Tablets. If this becomes severe or persistent or you notice that your stool contains blood or
mucus you should stop taking Levofloxacin 500 mg Tablets immediately and consult your
health care provider. You should not take medicines that stop or slow down bowel
movement.

Levofloxacin 500 mg Tablets may occasionally cause pain and inflammation of your
tendons, particularly if you are elderly or if you are also taking corticosteroids. At the first
sign of any pain or inflammation you should stop taking Levofloxacin 500 mg Tablets, rest
the affected limb and consult your health care provider immediately. Avoid any unnccessary
exercise, as this might increase the risk of a tendon rupture. Inflammation and ruptures of
tendons may occur even up to several months after discontinuing therapy with Levofloxacin
500 mg Tablets.

Quinolone antibiotics may make your skin become more sensitive to sunlight or UV light. You
should avoid prolonged exposure to sunlight or strong sunlight and should not use a sunbed or any
other UV lamp while taking Levofloxacin 500 mg Tablets.

If you have diabetes and are using medicines to control your blood sugar, you should monitor your
blood sugar levels carefully, as Levofloxacin 500 mg Tablets in such cases may lower blood sugar
levels.

Other medicines and Levofloxacin 500 mg Tablets

Please tell your health care provider if you are taking or have recently taken any other medicines.
This includes medicines you buy without a prescription, including herbal medicines. This is because
Levofloxacin 500 mg Tablets can affect the way some other medicines work. Also some medicines
can affect the way Levofloxacin 500 mg Tablets work.

In particular, tell your health care provider if you are taking any of the following medicines. This is
because it can increase the risk of you getting side effects, when taken with Levofloxacin 500 mg
Tablets:

Corticosteroids, sometimes called steroids — used for inflammation. You may be more likely
to have inflammation and/or breakage of your tendons.

Warfarin - used to thin the blood. You may be more likely to have a bleed. Your health care
provider may need to take regular blood tests to check how well your blood can clot.
Theophylline - used for breathing problems. You may be more likely to have a fit (seizure)
if you take theophylline with Levofloxacin 500 mg Tablets.

Non-steroidal anti-inflammatory drugs (NSAIDS) - used for relief of pain and inflammation
such as aspirin, ibuprofen, fenbufen, ketoprofen and indomethacin. You may be more likely
to have a fit (seizure) if taken with Levofloxacin 500 mg Tablets.

Cyclosporin - used after organ transplants. You may be more likely to get the side effects of
cyclosporin

Medicines known to affect the way your heart beats. This include medicines used for
abnormal heart rhythm (antiarrhythmics such as quinidine, hydroquinidine, disopyramide,
sotalol, dofetilide, ibutilide and amiodarone), for depression (tricyclic antidepressants such
as amitriptyline and imipramine), for psychiatric disorders (antipsychotics), for bacterial
infections (“macrolide’ antibiotics such as erythromycin, azithromycin and clarithromycin)
and for pain or treatment of drug addiction (methadone).

Probenecid - used for gout, cimetidine - used for stomach ulcers and heartburn, and
methotrexate — used for rheumatism or cancer. Special care should be taken when taking
either of these medicines with Levofloxacin 500 mg Tablets. If you have kidney problems
your health care provider may want to give you a lower dose.

i

13 QM% =0

Ccocf'W 2



6510

Do not take Levofloxacin 500 mg Tablets at the same time as the following medicines. This is
because it can affect the way Levofloxacin 500 mg Tablets works:

« Iron tablets (for anemia), zinc supplements, magnesium or aluminum-containing antacids
(for heartburn) didanosine, or sulcralfate (for stomach ulcers). Do not take these medicines
at the same time as Levofloxacin 500 mg Tablets. Take your dose of these medicines at least
2 hours before or after Levofloxacin 500 mg Tablets.

Urine tests for opiates

Urine tests may show ‘false-positive’ results for strong painkillers called ‘opiates’ in people taking
Levofloxacin 500 mg Tablets. If your health care provider has prescribed a urine test, tell your
health care provider you are taking Levofloxacin 500 mg Tablets.

Pregnancy and breastfeeding

If you become pregnant, or are planning to become pregnant, you must contact your health care
provider to discuss the potential benefits and risks of your tuberculosis therapy to you and your
child.

Since the safety of taking Levofloxacin 500 mg Tablets during pregnancy has not been investigated
in humans, you should avoid becoming pregnant during treatment you or your partner need to use a
reliable form of barrier contraception (for example, a condom), or oral (pill) or other hormonal
contraceptives (for example, implants, injection).

Since levofloxacin may pass over into the mother’s milk and might hurt the development of your
child’s skeleton, you must not breast-feed while taking Levofloxacin 500 mg Tablets.

Driving and using machines

You may get side effects after taking this medicine, including feeling dizzy, sleepy, a spinning
feeling (vertigo) or changes to your eyesight. Some of these side effects can affect you being able to
concentrate and your reaction speed. If this happens, do not drive or carry out any work that
requires a high level of attention.

3. HOWTO TAKE LEVOFLOXACIN 500 MG TABLETS

Always take Levofloxacin 500 mg Tablets exactly as your health care provider told you. You
should check with your health care provider if you are not sure.

The recommended dose in adults and adolescents is 750 mg to 1000 mg once daily.

If you have impaired kidney function, your health care provider may decide on a lower dose.

You can take Levofloxacin 500 mg Tablets with food or between meals. Levofloxacin 500 mg
Tablets are for oral use. Swallow the tablet whole and with plenty of liquid. Try to take the tablet at
approximately the same time each day.

Use in children:
Levofloxacin 500 mg Tablets is not suitable for children.
Levofloxacin is not recommended for children under 10 kg

If you take more Levofloxacin 500 mg Tablets than you should fﬁ,qf" _7 -

If you accidentally take more tablets than you should, tell a health care provider or get other X ;
medical advice straight away. Take the medicine pack with you. This is so the heafth care. prowder h
knows what you have taken. The following effects may happen: convulsive fits (selzures) feehng '
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confused, dizzy. less conscious, having tremor and h.
well as feeling sick (nausea) or having stomach burning.

1f you forget to take Levofloxacin 500 mg Tablets

If you forgot to take a dose, take it as soon as you remember unless your next dose is due within
g hours. Do not double-up the next dose to make up for the missed dose.

If you stop taking Levofloxacin 500 mg Tablets

Do not stop taking Levofloxacin 500 mg Tablets just because you feel better. It is important that
you complete the course of tablets that your health care provider has prescribed for you. If you s}op
taking the tablets too soon, the infection may return, your condition may get worse or the bacteria
may become resistant to the medicine.

If you have any further questions on the use of this medicine, ask your health care provider.

4. POSSIBLE SIDE EFFECTS

Like all medicines, Levofloxacin 500 mg Tablets can cause side effects, although not everybody
gets them. When treating tuberculosis, it is not always possible to differentiate between unwanted
effects caused by Levofloxacin 500 mg Tablets, and those caused by any other medicines you may
be taking at the same time, or by the disease itself. For this reason, it is important that you inform
your health care provider of any change in your health.

Common side effects (between 1 and 10 in every 100 people are likely to get these):
« TFeeling sick (nausea) and diarrhoea
« Increase in the level of some liver enzymes in your blood
« Headache, feeling dizzy, sleeping problems

Uncommon side effects (between 1 and 10 in every 1000 people are likely to get these):

« Itching and skin rash

« Loss of appetite, stomach upset or indigestion (dyspepsia), being sick (vomiting) or pain in
your stomach area, feeling bloated (flatulence) or constipation

« a spinning feeling (vertigo), feeling sleepy or feeling nervous

« Blood tests may show abnormal results due to liver (bilirubin increased) or kidney
(creatinine increased) problems

« Changes in the number of white blood cells shown up in the results of some blood tests

« General weakness

« Increases in the number of other bacteria or fungi that are normally found in the body, which
may need to be treated

« Feeling stressed (anxiety)

Rare side effects (between 1 and 10 in every 10,000 people are likely to get these):

« Watery diarrhoea, which may have blood in it, possibly with stomach cramps and a high
temperature. These could be signs of a severe bowel problem

«  Pain and inflammation in your tendons. The Achilles tendon is affected most often and in
some cases, the tendon could break

o Fits (convulsions)

« Tingly feeling in your hands and feet (paraesthesia) or trembling

« Feeling depressed, mental problems, feeling restless (agitation) or feeling confused

« Unusual fast beating of your heart (tachycardia) or low blood pressure (hypotension) =

« Joint pain or muscle pain Pk

« Bruising and bleeding easily due to a lowering in the number of blood plateIét%s «ETE
(thrombocytopenia) fsf

« Low number of white blood cells (called neutropenia) ‘:
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« Difficulty breathing or wheezing (bronchospasm)
« Shortness of breath (dyspnoea)
e Severe itching or hives (called urticaria)

Very rare side effects (between 1 and 10 in every 100,000 people are likely to get these):

« Allergic reactions. The signs may include: rash, swallowing or breathing problems, swelling
of your lips, face, throat, or tongue

« Burning, tingling, pain or numbness. These may be signs of something called ‘neuropathy’

« Increased sensitivity of your skin to sun and ultraviolet light

« Lowering of your blood sugar levels (hypoglycaemia). This is most relevant for people that
are treated with medicines for diabetes

« Problems with your hearing or eyesight or changes in the way things taste and smell

« Seeing or hearing things that are not there (hallucinations), change in your opinion and
thoughts (psychotic reactions) with a risk of having suicidal thoughts or actions

« Loss of circulation (anaphylactic like shock)

« Muscle weakness. This is important in people with myasthenia gravis (a rare disease of the
nervous system)

o Inflammation of the liver, changes in the way your kidney works and occasional kidney
failure which may be due to an allergic kidney reaction called interstitial nephritis

« Fever, sore throat and a general feeling of being unwell that does not go away. This may be
due to a lowering in the number of white blood cells

e Fever and allergic lung reactions

Other possible side effects, occurring at an unknown frequency, include

« Severe skin rashes which may include blistering or peeling of the skin around your lips,
eyes, mouth, nose and genitals

e Liver inflammation with symptoms such as loss of appetite, skin and eyes becoming yellow
in colour, dark-coloured urine, itching, or tender stomach (abdomen).

« Lowering in red blood cells (anaemia), lowering in the number of all types of blood cells
(pancytopenia)

» Exaggerated immune response (hypersensitivity)

e Sweating too much

» Pain, including pain in the back, chest and extremities

» Breakdown of muscles (rhabdomyolysis)

» Problems moving and walking (dyskinesia, extrapyramidal disorders)

o Attacks of porphyria in people who already have porphyria (a very rare metabolic disease)

e Inflammation of your blood vessels due to an allergic reaction.

« Increase of your blood sugar levels (hyperglycaemia) or lowering of your blood sugar levels
leading to coma (hypoglycaemic coma). This is important for people that have diabetes.

« Temporary loss of consciousness or posture (syncope)

e Temporary loss of vision

e Life-threatening irregular heart rhythm including cardiac arrest, alteration of the heart
rhythm (called ‘prolongation of QT interval’, seen on electrical recording of the heart
rhythm (ECG))

o Pancreatitis

e Persistent headache with or without blurred vision (benign intracranial hypertension)

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please
health care provider.

5. HOW TO STORE LEVOFLOXACIN 500 MG TABLETS

Keep this medicine out of the sight and reach of children.

Do not store above 30°C, protect from light. V' \ iMaITERY)
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Store tablets in the blisters in the provided carton.

Do not use this medicine after the expiry date which is stated on the label after {EXP}. The expiry
date refers to the last day of that month.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6. CONTENTS OF THE PACK AND OTHER INFORMATION

What Levofloxacin 500 mg Tablets contains

The active ingredient is levofloxacin. Each tablet contains 500 mg of levofloxacin (as hemihydrate).

The other ingredients are:
Core tablet: Microcrystalline cellulose, croscarmellose sodium, povidone, magnesium stearate.

Film coat: hypromellose, titanium dioxide, polyethylene glycol, polysorbate 80, iron oxide red, iron
oxide yellow

What Levofloxacin 500 mg Tablets looks like and contents of the pack

Levofloxacin 500 mg Tablets are orange coloured, capsule shaped, biconvex, film coated tablets
debossed with ‘I’ on one side and ‘26° on the other side with score line on both sides.

The tablet can be divided into equal halves.

The tablets are provided in blister packs (Alw/PVC/Aclar film).
Pack size: 10x10’s Blister

Supplier and Manufacturer

Supplier Manufacturer

Hetero Labs Limited Hetero Labs Limited, Unit — V
7-2-A2, Hetero Corporate Survey No. 439,440,441 & 458
Industrial Estates APIIC Formulation SEZ

Sanath Nagar Polepally village, Jadcherla Mandal
Hyderabad — 500 018 Mahaboob Nagar District
Telangana, India Telangana, India.

Phone: 0091- 40 - 23704923/24/25 Tel.: 91-8458-277106/277210

Fax: 0091- 40 — 23704035, 23813359 Fax: 91-8458 277135

Email: contact@heterodrugs.com Email: contact@heterodrugs.com

For any information about this medicinal product, please contact the supplier.

This leaflet was last approved in January 2017.

Detailed information on this medicine is available on the World Health Orgamzanon (WHCL) Web
site: http://www.who.int/prequal/ . -
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